B & /CATALOGUE

1 254198501001 £ & 4i/Drive system 1
2 254198501002 BEFHF (DW) /Drive axle (DW) 2
3 |254198501003 |5} % Sk (DW) /Brake assembly (DW) 3-4
4 1254198501004 BRFIHF (KD) /Drive axle (KD) 5
5 1254198501005 #1zh38 & A% (KD) /Brake assembly (KD) 6-7
6 |254198501006 A 4H (ZN) /Gear box (ZN) 8
7 |254198501007 Zi# 2% (ZN) /Differential mechanism (ZN) 9
8 254198501008 AFiH 4 (JD) /Gear box (JD) 10-11
9 [254198501009 AFidi4H (JD) % iHi#%/Differential mechanism (JD) 12
10 1254198501010 BKZh%E &S /Drive wheel assembly 13
11 [254198501011 #F+HHL I %% /Lifting motor and installation 14
12 254198501012 4R & Hiith JZ 642 /Battery and bracket 15
13 [254198501013 HHIKR /Foot pedal 16
14 254198501014 Hfi4H 55 /Battery box cover 17-18
15 1254198501015 A7 (MH) /Right side door (Side out type) 19
16 [254198501016 AifliR (72%30) / Right side plate (hoisting frame) 20
17 |254198501017 ZMMKR/Left cover plate 21
18 254198501018 [® = /Valve cover 22
19 [254198501019 ~“F4j 8 fc /Counter weight assembly 23
20 [254198501020 #4282 (i 30) /Frame (Side out type) 24
21 [254198501021 22 (Fi#30) /Frame (hoisting) 25
22 254198501022 #&#Hl|Hi#R /Control Panel 26
23 1254198501023 %% [n) %% B J %% /Steering mechanism and installatio 27
24 |254198501024 WIHIEERYN/Foot brake 28
25 254198501025 1= 4 HilZh#EY\/Parking brake 29-30
26 |254198501026 F'TH4E f 2% /Overhead guard and installation 31
27 |254198501027 Joth45 %% /Rearview mirror installation 32
28 1254198501028 %% [n) M Mo %235 (DW) /Steering axle and installation (DW) 33-34
29 1254198501029 #%[ahEL (DW) /Steering cylinder (DW) 35
30 (254198501030 %%[A#MF S ‘22 3%E (KD) /Steering axle and installation (KD) 36-37
31 [254198501031 %)L (KD) /Steering cylinder (KD) 38
32 [254198501032 #:[H ZE48 M pl/Steering wheel assembly 39
33 |254198501033 LAEAE3EE S 23 /Working tank and installation 40
34 |254198501034 2 B ] RN (—JK) /Multiple directional control valve (bigeminy) 41-42
35 [254198501035 2 #Hfi R (=HK) /Multiple directional control valve (trigeminy) 43-44
36 (254198501036 22 #&H|m) @R (JUER) /Multiple directional control valve(four) 45-46
37 |254198501037 )% &% /Hydraulic system 47-48
38 1254198501038 | T4E T & RS (hrvHlT42) /Mast lifting pipeline (standard mast) 49
39 |254198501039 | I4LETHE R, (24 M) /Mast lifting pipeline (three stage full free 1ift) 50-51
40 254198501040 28T (=24 H1)/ Mast lifting pipeline(three stage full free 1ift) 52-53
41 1254198501041 A% a8 K45 2228 (brifEl 14%) /Side shifter and pipeline installation (standard mast) 54
42 1254198501042 XL N FOURTH ADDITIONAL PIPELINE (standard mast) 55-56
43 1254198501043 FL 28 M M2 ds (Z24HH)/Side shifter and pipeline installation(two stage full 57-58
44 1254198501044 MF% % K & M 228 (=244 H 1) /Side shifter and pipeline installation(three stage f{ 59-60
45 1254198501045 XN (=444 B ) /DOUBLE ADDITIONAL TUBE (three stage full free) 61-62
46 |254198501046 %% X /Fork 63
47 1254198501047 B¢ X428 (bl 142) /Fork carrier (standard mast) 64
48 254198501048 T X248 (—Z4HH) /Fork carrier(standard mast) 65
49 1254198501049 % ¥ 28 (=24 H) /Fork carrier (two stage full free) 66
50 254198501050 T4 (hrifki14) Mast (standard mast) 67
51 254198501051 [7%¢ (—Zk4=FH ) /Mast (three stage full free) 68
52 |254198501052 | I (=24 H) /Gantry (three levels of full freedom) 69-70
53 |254198501053 #2THiHiiL (brrfE14Y) /Lifting cylinder (standard mast) 71-72
54 |254198501054 48 THBEMIGL (24 F H) /Short lifting cylinder (two stage full free) 73-75
55 |254198501055 #EFHIHIEL (— 244 I ) /Lifting cylinder (two stage full free) 76-77
56 1254198501056 FHTFREIMEL (=244 HH) /Short lifting cylinder (three stage full free) 78-79
57 |254198501057 #2THHIGL (ZZk4xF H) /Lifting cylinder (three stage full free) 80-82
58 254198501058 fHiAHMEL/Tilted cylinder 83
59 1254198501059 HiL#% R4%i/Electric system 84-85
60 [254198501060 Hif&4H44: (CURTIS) /Electronic control element (CURTIS) 86
61 (254198501061 HiFZEZHA: (Inmotion) /Electronic control element (Inmotion) 87
62 1254198501062 HLJFIERESS SR /Power connector assembly 88
63 |254198501063 £ it K Bific & /Lithium Cell 89




NOBLELIFTi#% 77 FE4P16-18N
254198501001 13 &%i/Drive system
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark

1 254113510001  |Drive axle(DW) UK (DW) 1 %25 /0ptional

1 254113512001  |Drive axle(KD) KB (KD) 1 %24 /0ptional

2 255013520005 Seal washer PSS 1

3 255014010002  |Gear box (ZN) AXHAH (ZN) 1 1245 /Optional
255014012002  [Gear box (JD) JRIEFE AL (JD) 1 135 /0ptional

4 910600100021  [Dowel pin GB119.2-8x25 [ 41 446B119. 2-8x25 1

5 910400100007  [Washer GB97.1-10-200HV SEEFEIGB9T. 1-10—-200HV 12

6 910400500007  |Washer GB93-10 A BIGBI3-10 12

7 910100400004  [Bolt GB5786-M10x1.25x30-8.8 | #:GB5786-M10x1. 25x30-8. 8 12

8 910300900002  [Nut GB6178-M20-8 12 EEGB6178-M20-8 1

9 910400100009  [Washer GB97.1-14-200HV P4 FBIGB97. 1-14-200HV 5

10 910400500009  [Washer GB93-14 F B GBI3-14 5

11 910100200010  [Bolt GB5785-M14x1.5x50-8.8 12 H:GB5785-M14x1. 5x50-8. 8 5

12 910600600037  |Split pin GB91-4x40 FF O 456BI1-4x40 1

13 910400500012  |Washer GB93-20 P EIGB93-20 9

14 910400100012  [Washer GB97.1-20-200HV P FEIGB9T. 1-20—-200HV 1

15 910100500006  |BoltGB31.1-M20x90-8.8 IEF:GB31. 1-M20x90-8. 8 1

16 910800100020  |O ring 90x2.65 OJF Bl - 90x2. 65 1

7 920900100044  [Motor (HP) HL L (HP) 1 162 /Optional
920900100053  [Motor (WN) FL AL (WN) 1 %% /0ptional

8 255098513251  |Encoder (HP) 2 3% (HP) 1 %25 /0ptional
255098513253  [Encoder (WN) DA (WN) 1 % /Optional




NOBLELIFTi#% /7 FE4P16-18N
254198501002 ZKZN#F (DW) /Drive axle (DW)

£/NO YmH5 /SN Name &R BE/QTY &¥E/Remark
1 910400500008 Spring washerGB93-12 HEE P GB93-12 16
2 254198523502 Half shaft Bolt IZFEM12X1. 25 16
3 254198523522 Half shaft B3| 2
4 254198523521 Half shaft seal washer et 2
5 253098526041 Rim nut B R 12
6 254198523519 Hub B8 2
7 254198523512 Brake drum il sh &% 2
8 254198523520 Hub connecting bolt R 12
9 254198523510 Brake bolt GBS 43 4
10 910400500009 Spring washerGB93-14 A B GBI3-14 12
11 254198523511  |Brake bolt il ) A AR 8
12 254198523505 axle housing A 1
13 254198513501 Right brake assembly yatiilviE 39573 1
14 254198523525 Pin 8X20 #H8X20 1
15 254198523503  |Air hole assembly B FE B R 1
16 254198513508 Left brake assembly e B 28 Bk 1
17 255098523504 Blocking i 3
18 254198523526 |O-ring OJF % 34 el 2
19 254198523516 Oil seal SD125X100X12 JhEFSD125X100X12 2
20 254198523506 separate cover PLIR 2
21 254198523513 Bearing 32012 430213 2
22 254198523514 Bearing 30213 732012 2
23 254198523527 O-ring D60x2.65 OJ¥[E|D60x2.65 2
24 254198523528  |Oil seal 95X75X10 4 $95X75X10 2
25 254198523515 | Oil seal ring ESEE]E] 2
26 255098523507 Litttle round nut [ REMB0X2 4
27 254198523509  |round nut Brake gasket [ 4% RE 1) ) 24 gl d=60 2




NOBLELIFTi#% /7 FE4P16-18N
254198501003 #l 3} 3% & ik (DW) /Brake assembly (DW)
F5 /N0 YRig/SN Name 2R $E/QTY  &vE/Remark

A Back plate assy T B A AR 2
! A R.H.back plate i Eh A AR 1
B 254198513505  [Wheel cylinder assy i 34 70 28 S K 2
2 A Hood,drain screw 5y I IRET B 2
3 A Screw,vent Iy FRITIRET 2
4 A Cylinder body )30 7> TR AT 2
5 A Spring Iy IR 2
6 A Cup A 2
7 A Piston Iy IR 3 2
8 A Support hood IR 2
9 A Rod,piston Iy T NE ZETIAT 2
10 A Pin AT 2
11 A Pull rod ERCENLR 2
12 A Heel block Hih 2
13 254198513509  [Brake shoe & friction piece ] 20 B i R B A R (AT 2
14 A Washer | 2
15 A Clip reed £ 1
16 A Wire unit,spring HFE LA 2
17 A Release spring 1l 2 B A ] A 2
18 A Washer g 2
19 A Seat,spring L 2
20 A Spring P 2
21 A Return spring i) 2 B A7 B A7 R 2
22 A Spring L 2
23 A Clearance adjuster Vi) B R 2 2
24 A pinion AN 2
25 A Washer g 2
26 A Adjust the stud HE AL 2
27 A pin SELLAY 2
28 A Guide block Smh 2
29 254198513510  |Brake shoe & friction piece il 2l i o BT R UED 2




NOBLELIFTi#% 77 FE4P16-18N
254198501003 #!|3})82 & 5k (DW) /Brake assembly (DW)
5 /N0 Yh5/SN Name E4 S BE/QTY 4 vE/Remark

30 A Protective sleeve frRipE 4
31 A poles SR 4
. 254198513503  [Cable,R.H. HlZNN R SRR () 1

254198513504  |Cable,L.H. HlBN N Z R () 1
33 A Plug,rubber R 2
34 A Spring washer AR TR 2
35 A Bolt I 2




NOBLELIFTi#% 77 FE4P16-18N
254198501004 IEFIHE (KDD /Drive axle (KD)

5 /NO YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 254198523540 Left brake assembly YeRdESIE TS 1
2 254198523541 axle housing W% 1
3 254198523542  |Half shaft gy 2
4 254198523543  [Air hole assembly 175 I 1
5 254198523544  |Blocking H2E 3
6 254198523545 Right brake assembly A B e 1
7 254198523546  |Brake drum il )4 2
8 254198523547  [Hub B 2
9 254198523548  [Hub nut B 12
10 254198523549  |Hub connecting bolt g 12
11 254198523550  |Half shaft Bolt e A A 16
12 254198523551 Spring washerGB93-12 PRI E GBI3-12 16
13 254198523552 Half shaft seal washer et 3 2
14 254198523553  |Round nut [E]4Z BEM60X2 4
15 254198523554  [round nut Brake gasket [ B2 ) 2 2L [E 60 2
16 254198523555  |Oil seal 75X100X10 i 75X100X10 2
17 254198523556  |Qil seal ring UNGEEE]E] 2
18 254198523557  |O-ring D65x3.1 0% EID65x3. 1 2
19 254198523558 Bearing 32012 [ 7R 1 Hh 7K 32012 2
20 254198523559 Bearing 30213 G HE VT il K 30213 2
21 254198523560  |Oil seal SD125X100X12 i 100X125X12 2
22 254198523561 separate cover PN ESEELE] 2
23 254198523562  |Brake bolt il B 28 8 AL IR AR 4
24 254198523563  |Brake bolt i) 5)) A IR A 8




NOBLELIFTi#% /7 FE4P16-18N
254198501005 #l 3} 3% & ik (KD) /Brake assembly (KD)
F5 /N0 YRig/SN Name 2R $E/QTY  &vE/Remark

A Back plate assy T B A AR 2
! A R.H.back plate i Eh A AR 1
B 254198523564  |Wheel cylinder assy i 34 70 28 S K 2
2 A Hood,drain screw 5y I IRET B 2
3 A Screw,vent Iy FRITIRET 2
4 A Cylinder body )30 7> TR AT 2
5 A Spring Iy IR 2
6 A Cup A 2
7 A Piston Iy IR 3 2
8 A Support hood IR 2
9 A Rod,piston Iy T NE ZETIAT 2
10 A Pin AT 2
11 A Pull rod ERCENLR 2
12 A Heel block Hih 2
13 254198523565 Brake shoe & friction piece il sl B e R B (R 2
14 A Washer | 2
15 A Clip reed £ 1
16 A Wire unit,spring HFE LA 2
17 A Release spring 1l 2 B A ] A 2
18 A Washer g 2
19 A Seat,spring L 2
20 A Spring P 2
21 A Return spring i) 2 B A7 B A7 R 2
22 A Spring L 2
23 A Clearance adjuster Vi) B R 2 2
24 A pinion AN 2
25 A Washer g 2
26 A Adjust the stud HE AL 2
27 A pin SELLAY 2
28 A Guide block Smh 2
29 254198513566  |Brake shoe & friction piece il 2l i o BT R UED 2




NOBLELIFTi#% 77 FE4P16-18N
254198501005 #!|3})82 & 5k (KD) /Brake assembly (KD)
F5 /N0 YRig/SN Name 2R $E/QTY  &vE/Remark

30 A Protective sleeve frRipE 4
31 A poles SR 4
32 254198513567  [Cable,R.H. HBN N Z SR () 1
5 254198513568  |Cable,L.H. HlBN N Z R () 1

A Plug,rubber NS 2
34 A Spring washer R 2
35 A Bolt I 2




NOBLELIFTi#% 77 FE4P16-18N
254198501006 ZEE (ZN) /Gear box (ZN)

5 /NO YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 910100300036  |Bolt BEFEM10X25 4
2 910400500007  [Spring washer HHEE 10 20
3 255098524003 Bearing cap A 5 1

o 4 255098524004  [Spacer B 4
5 910800100032  |O seal ring O % 35t e 75X3. 1 1
6 255098524006  |Box #Hitk 1
7 255098524007  [Oil seal T TC45X85X10 1
8 910700200024  |Bearing6209 RV ERN72K6209 1
9 910700200021  |Bearing6206 TR BRSH 7K 6206 3

10 255098524010  [O-ring O % 45} FBl25X2. 65 2
11 255098524011 Input shaft assembly oy N FhZHAL 1
12 910700200023  |Bearing6208 TR BRI 7K6208 1
13 910100100125  [Bolt M10X100 BEFEM10X100 12
14 910100300034  [Bolt M10X16 B2 FEM10X16 2
15 255098524017  [Stop dog R 1
16 255098524019 Paper pad HiRer 1
17 255098524020  |axle iy 1
18 255098524021  |Gear KU e 1

. 19 255098524022 |Gear assembly A 2L 1
j 20 255098524023  |Bearing32207 B4V 7l 7K 32207 2

21 910100300038  [Bolt M10X35 BEFEM10X35 2
22 255098524042  |Bearing 6306 TRV BR S K 6306 1
23 255098524043 Differential assembly FETRBE LK, 1
24 255098524027 Locking plate L 4
25 255098524044 Hole with elastic retainer 85 L 5P 34 BB 85 1
26 910600100013 [Pin6X20 B FE456X20 2
27 255098524025  |Bearing seat Al e 2
28 255098524026  |Bolt R 4
29 255098524018 Box cover M 1




NOBLELIFTi#% 77 FE4P16-18N
254198501007 Z£ &A% (ZN) /Differential mechanism (ZN)
FE/NO 4w /SN Name &K BE/QTY #%&iE/Remark

1 255098524024 Left differential carrier B T H A 1
2 255098524028  |Gear P4 s 2
3 255098524029  |Axle + 1
4 255098524030  [Washer g 2
5 255098524032  [Gear RN 4
6 255098524034  |Gear ring 7 Pl 1
7 255098524035  |Washer 1R HE R 4
8 255098524036  [Spacer B 6
9 255098524037  |Bolt Y 12
10 910700200026  [Bearing RIGER A 7K6211 2
11 255098524040  |Nut BZREM10X1. 25 12

10




NOBLELIFTi#% 77 FE4P16-18N
254198501008 ZF5E#H (JD) /Gear box (JD)

5 /NO YmT5/SN Name ZFR BE/QTY &¥E/Remark
1 254198524001  [Box GERES 1
2 254198524002 Bearing pedestal Al R 2
3 254198524003 Lock plate B 4
4 254198524004 Box s 4
5 254198524005 Differential assembly ETH PR R, 1
6 254198524006 O-ring 85%3.1 OJ % 55585 X 3. 1 1
7 254198524007 Bearing pedestal Al e 1
8 254198524008 Spring washer 10 o PR 10 16
9 254198524009 Bolt M10x25 B2AEML0 X 25 6
10 254198524010 Twin gear shaf i 1
11 254198524011 Twin gear WU 1 1
12 254198524012 Bearing NJ307E hANJ307E 1
13 254198524013 Bearing 32206 732206 2
14 254198524014  |Bush RS 1
15 254198524015  |Adjustable pad A 5
16 254198524016 Locknut B KRB 1
17 254198524017  |O-ring 62x3.1 O 354 P62 X 3. 1 1
18 254198524018 End cover k== 1
19 254198524019  |Bolt M10x1.25x25 BEFEM10 X 1. 25X 25 4
20 254198524020  |Axle il 1
21 254198524021 O-ring 30%2.4 O 34 PEl30 X 2. 4 2
22 254198524022  |Bearing 6206/p5 1 7K6206/p5 2
23 254198524023 Bearing 6306/p5 7 6306/p5 1
24 254198524024  |Input gear A 1
25 254198524025 Bearing 6208 A 2
26 254198524026  |Pin B10x28 £5B10 X 28 2
27 254198524027 Case cover = 1
28 254198524028  |Batter board SE AR 1
29 254198524029  |Bolt M10%1.25x15 IEFEMI0X 1. 25X 15 2
30 254198524030  |Spring washer 12 A 12 8
31 254198524031 Bolt M12x1.25x50 PEFAMI2 X 1. 25X 50 2

11




NOBLELIFTV& /1 FE4P16-18N
254198501008 ZFiE4F (JD) /Gear box (JD)
& /NO #WEL/SN Name 2K BrE/QTY] &7E/Remark
32 254198524033 BoltM10x1.25%65 BEFEML0X 1. 25X 65 4
33 254198524032 Bolt M12x1.25x100 BEFEM12 X 1. 25X 100 6

12




NOBLELIFTi#% 77 FE4P16-18N
254198501009 ZF3E4H (JD) ZE 28 /Differential mechanism (JD)
FE/NO YmH5 /SN Name BE/QTY &¥E/Remark
1 254198524033 Cross gear shaft + Al 1
2 254198524034 Planet gear ITEWH 4
3 254198524035 Thrust washer 1R HER 4
4 254198524036  |Axle shaft gear Al ke 2
5 254198524037  |Washer ]y 2
6 254198524038 Differential right half housing ZEMAA T 1
7 254198524039 Differential left half housing FETRAS R 1
8 254198524040  |Big gear ring Kk B 1
9 254198524041 Bolt Y 12
10 254198524042  |Lock washers BRI 6
11 254198524043 Nut M10X 1.25 IZFEM10X 1.25 12
12 254198524044  |Bearing 6211 HiK6211 2

13



USER-
USER-:
255098520029


NOBLELIFT# /1 FE4P16-18N
254198501010 IXB%5 5 A /Drive wheel assembly
5 /N0 YmH5 /SN Name &R BE/QTY| %9 /Remark
254113010004 Drive wheel assembly 6.50-10-10P| ZK /% % f%6. 50-10-10PR (7<) 2 %% /Optional
A 254113010002 Drive wheel assembly 6.50-10 (soli| BR )% s i%6. 50-10 (SZ.0) 2 i%%%/Optional
254113010003 Drive wheel assembly 6.50-10 (En\ 3Kz 46 S86. 50-10 AR 2 13 /Optional
1 910400500008 | Spring washer 12 HER12 12
2 910300100008 Nut GB6170-M12-10 12 HFGB6170-M12-10 12
3 254113020001 outer Rim 5.00F-10 AN HE5. 00F-10 2
254113010007 Pneumatic tyre6.50-10-10PR FEAFEHR6. 50-10-10PR 2 13 /Optional
4 254113010005 Solid tyre 6.50-10 SO ARG, 50-10 2 134 /Optional
254113010006 Environmental protection tyre 6.504 ¥ {44 Ji56. 50-10 2 %2 /Optional
5 254113020002 Inside Rim 5.00F-10 W%EH95. 00F-10 2
6 255013020001 Rim bolt M12x26 IR FEM12x26 12

14




NOBLELIFT# /1 FE4P16-18N
254198501011 #FHEML %3 /Lifting motor and installation
F5 /N0 4wA5/SN Name E4 B /QTY|  %&¥E/Remark

. 920900100038  |Motor(HP) H AL (HP) 1 %45 /0ptional
920900100019 Motor(WN) EEHL (WN) 1 %2 /Optional

2 255032520003  |Anti vibration pad PRI 8

3 255032520001 Bushing = 4

4 255032520002 Washer @40x¢@11x4 B 6 40x b 11x4 4

5 910400500007 Washer GB93-10 P A E GBI3-10 6

6 910100100034 BoltGB5782-M10x55-8.8 M2 H4£GB5782-M10x55-8. 8 4

7 254123510006 Gear pump ikt 1

8 910400100007 Washer GB97.1-10-200HV P-4 BB GBI7. 1-10-200HV 2

9 910100300039 Bolt GB5783-M10x40-8.8 12 }:GB5783-M10x40-8. 8 2

10 255098513251 Encoder (HP) Ynides (HP) 1 13 /Optional
255098513253 Encoder (WN) R (WN) 1 1#%%%/Optional

15




NOBLELIFTi#% 77 FE4P16-18N
254198501012 £ERE Hb M 48 /Battery and bracket

FE/NO 4w /SN Name &K BE/QTY #%&iE/Remark
254137010010  |Battery (48V400Ah) (weld) Ha 7t (48V400Ah) (J&) 1 JEdE/weld
254137010011 Battery (48V450Ah) (weld) HLB (48V450Ah) (J&) 1 I8/ weld
| 254137010012  |Battery (48V500Ah) (weld) Fth (48V500Ah) (J&) 1 SR /weld
254137010016  |Battery (48V400Ah) (bolt) FH i1 (48V400Ah) (42) 1 1A /bolt
254137010017  |Battery (48V450Ah) (bolt) Ha 7t (48V450Ah) (42) 1 #4230 /bolt
254137010018  |Battery (48V500Ah) (bolt) Fa 7t (48V500Ah) (HZ) 1 12 /bolt

2 254112510001 Battery bracket welding B E A 1 M H %

16




NOBLELIFTi#% 77 FE4P16-18N
254198501013 BRI /Foot pedal
5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark
1 255018020005  |Cushion iR 2
2 255018010001  [Floor welding (front) AR R A (1) 1
3 255018010002  [Floor welding (rear) AR S (J5) 1
4 941100100001  |Screw M8x12-8.8 PEETM8x12-8. 8 2
5 255018020006  |Foot pedal AR 1

17




NOBLELIFTi#% 77 FE4P16-18N
254198501014 Hijfiff 75 /Battery box cover
5 /NO YmT5/SN Name ZFR BE/QTY &¥E/Remark
1 254121010002 Battey box cover welding HRA SRS 1
2 910300100005  |Nut GB6170-M6-10 12 BFGB6170-M6-10 8
3 255021010016 Pressing plate weiding TEAR RS 2
4 255021020003 | Trim E i 1
5 255021020046 Guard cicle 35 {478 & 35 1
6 910200500053  |ScrewGB818-M6x20-4.8 IZ4TGB818-M6x20-4. 8 2
7 255021020020  [Handle i F 1
8 910400500005  |WasherGB93-6 4 5 GB93-6 4
9 255021020068 Damping pad I 2
10 255021010005  |Hinge welding (left) BT () 1
11 910100300024  |Bolt GB5783-M8x30-8.8 12 H:GB5783-M8x30-8. 8 4
12 910200500056  [Screw GB818-M6x35-4.8 I2£TGB818-M6x35-4. 8 2
13 255021010010 Head cover lock T 55 41 1
14 255021020052  [Lock tongue 2 B2 1
15 910400100005  [Washer GB97.1-6-200HV -4 FBIGB97. 1-6-200HV 2
16 910400500008  [WasherGB93-12 P EIGB93-12 1
17 910400100008  |WasherGB97.1-12-200HV P34 8|GB97. 1-12-200HV 1
18 910300100008  [Nut GB6170-M12-10 B2 EEGB6170-M12-10 1
19 910200500021 Screw GB818-M4x10-4.8 B24TGB818-M4x10-4. 8 2
20 255021020055  [Fixing plate [if] 7€ AR 1
21 255021020021  [Handle(inside) F T () 1
22 910100300023  |Bolt GB5783-M8x25-8.8 12 H:GB5783-M8x25-8. 8 6
23 255021020047  [Holder L 2
24 910400500006  [Washer GB93-8 4 [ GB93-8 10
25 910400100006  [Washer GB97.1-8-200HV -4 FBIGB97. 1-8-200HV 10
26 255021020054  |Adjusting pad TR 2
27 255021020045  [Bed plate JHERR 2
28 255021020043  |Bolt [1] 7 A 2
29 255021010006  [Hinge welding (right) BEEIRA () 1
30 910401500001  |Circlip GB895.1-22 FLAH AN 22 4Bl GB895. 1-22 2
31 255021010014  [BearingGE12E ST 47K GE12F 2

18




NOBLELIFTi% /7 FE4P16-18N
254198501014 Hijfiff 75 /Battery box cover
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
32 910300100006  |NutGB6170-M8-10 12 EEGB6170-M8-10 2
33 940400100030 | Air spring200N(D620) 200N (D620) 1
34 940400100031 Air spring500N(D620)-lock oneself| .5 500N (D620) — [ 4 1
255037510001  [Seat( STD.) JEEAR (B ) 1 STD.
35 255037510003  |Seat( comfortable) JiE R (P& ) 1 13 /optional
255037510004  [Seat( Vibration) JE R (PR L) 1 i% % /optional
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NOBLELIFTi#% 77 FE4P16-18N
254198501015 AT (M) /Right side door (Side out type)

5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark
1 910100300023  [Bolt GB5783-M8x25-8.8 12 H:GB5783-M8x25-8. 8 2
2 910400500006  [Washer GB93-8 L3 PEIGB93-8 2
3 910400100006  [Washer GB97.1-8-200HV S4B GB97. 1-8-200HV 2
4 910300100007  |Nut GB6170-M10-10 12 FEGB6170-M10-10 1
5 910400500007  |Washer GB93-10 5% E GB93-10 5
6 910400100007  [Washer GB97.1-10-200HV P34 8|GB97. 1-10—-200HV 5
7 255021010009  [Side door lock 1778 1
8 255021020039  |Fixing plate [ 3E AR 1
9 255021020040 Lock tongue 1 A1 1
10 505621520041  |Air hole (left) il RAL (F2) 1
11 255021010007  |Limit seat welding PRAE AR & 1
12 910100300063  |Bolt GB5783-M14x35-8.8 12 H:GB5783-M14x35-8. 8 2
13 255021020059 Star shaped handle BT 1
14 254121010001 Side door welding (right) mr1EE ) 1
15 940500200016  |Bushing 16x18x16-SF-1 H4% (J§) 16x18x16-SP-1 2
16 910600100031  [Dowel pin GB119.2-10x30 B A5:45GB119. 2-10x30 1
17 910100300037  |Bolt GB5783-M10x30-8.8 B2 H:GB5783-M10x30- 8.8 4
18 255021010004 Hinge seat welding B A 1
19 255021020044  |Adjusting washer IRk 1
20 255021020042  [Bolt Y 1
21 255021020041  |Limit plate BR AR 1
22 910100300014  [Bolt GB5783-M6x35-8.8 1244 GB5783-M6x35-8. 8 1
23 505618020016 Damping pad 2 Mk 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501016 AR (F3ER) / Right side plate (hoisting frame)
5 /N0 YmH5 /SN Name ZFK BE/QTY &¥E/Remark
1 255021020060  |Star shaped handle GB/T7274.4-1] 2 30 F-GB/T7274. 4-12x50 1
2 254121010017  |Side plate welding (right) MIREE Ch) 1
3 505621520041  |Air hole (left) 8 KL () 1
4 910200500052  |Screw GB818-M6x16-4.8 1E4TGB818-M6x16-4. 8 2
5 910400500005  |Washer GB93-6 5% £ BB GB93-6 2
6 910400100005  [Washer GB97.1-6-200HV S48 PB|GBIT7. 1-6— 200HV 2
7 255021010015 Hook welding (left) RS () 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501017 AR /Left cover plate

5 /NO YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 255021010015  |Hook welding (left) HHEE () 1

2 910400100005  |Washer GB97.1-6-200HV SFHEIGBIT. 1-6-200HV 2

3 910400500005  [Washer GB93-6 A EIGBI3-6 2

4 910200500052  [Screw GB818-M6x16-4.8 I2£TGB818-M6x16-4. 8 2

5 254121010003  [Side plate welding (left) MR RS (F2) 1 %% /optional
5 254321011001  |Side plate welding ( Li left) MR R G () 1 13 /optional
6 505621520041  |Air hole (right) 8 HAAL () 1

7 255021020060  |Bolt i AL 1
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NOBLELIFTi% 7

FE4P16-18N

254198501018 B2 /Valve cover

1"

12

/N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
1 255021020051  |Holder a4 2
2 910400100005  [Washer GB97.1-6-200HV P34 BIGBI7. 1-6-200HV 2
3 910400500005  [Washer GB93-6 P B GR93-6 2
4 910200500053  [Screw GB818-M6x20-4.8 I2£TGB818-M6x20-4. 8 2
5 255021020002 Protective cover 1 Bifr el 1
6 255021020058  [M6 Nut M6 R E BE 4
7 910200500052  [ScrewGB818-M6x16-4.8 I2£TGB818-M6x16-4. 8 6
8 255021020001 Protective cover 2 B4 2 1
9 255024520065  [Rubber sheath Ml 2
10 255024520063  [Cap ML 2
11 255021020017  [Cover FL s e 1
12 941100100001  [ScrewM8X12-8.8 B24TN8X12-8. 8 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501019 P45 B Wl /Counter weight assembly
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
1 254123020001 Counter weight (1.6t) P (1. 6t) 1 FE4P16N
254223020001 Counter weight (1.8t) A (1. 8t) 1 FE4P18N
2 255023010001  [Pin A2 5| 4 1
3 910100100101  [Bolt GB5782-M24x100-8.8 12 H:GB5782-M24x100-8. 8 2
4 910400500013  [Washer GB93-24 AT B GB93-24 2
5 251023020003  |Spacer B 2
6 255023020002 |Cap Relfine 1
7 910100300011  |Bolt GB5783-M6x20-8.8 12 F2GB5783-M6x20-8. 8 2
8 255023020006  [Spacer R 2
9 910400500005  |Washer GB93-6 544 B GB93-6 2
10 910400100005  |Washer GB97.1-6-200HV P-4 [BIGB97. 1-6-200HV 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501020 ZEZE (IH3) /Frame(Side out type)

5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark
1 254121510020  |Frame welding EREE 1
2 910100300020  |Bolt GB5783-M8x16-8.8 124 GB5783-M8x16-8. 8 4
3 910400500006  |Washer GB93-8 A EIGBI3-8 4
4 910400100006  |Washer GB97.1-8-200HV P FE GB97. 1-8-200HV 4
5 941100100001 Screw M8X12-8.8 IZ4TN8X12-8. 8 2
6 255021510004  |Side plate welding MR IEE 5N 1
7 255021510001 Baffle welding FitR &S (G D) 1
8 910400100009  |Washer GB97.1-14-200HV S H4EGBI7. 1-14-200HV 4
9 910400500009  [Washer GB93-14 B GBI3-14 4
10 910100300063  |Bolt GB5783-M14x35-8.8 1244 GB5783-M14x35-8. 8 4
11 910400100007  [Washer GB97.1-10-200HV SF-HEIGBIT. 1-10-200HV 3
12 910400500007  [Washer GB93-10 FSEEIGBI3-10 3
13 910100300037  |Bolt GB5783-M10x30-8.8 12 F:GB5783-M10x30-8. 8 3
14 255021510009  |Indicator welding IRGEE 1
15 910100300051  |BoltGB5783-M12x35-8.8 1244 GB5783-M12x35-8. 8 4
16 910400100008  |Washer GB97.1-12-200HV P FEIGB9T. 1-12-200HV 4
17 910400500008  [Washer GB93-12 S GB93-12 4
18 910300100008  [Nut GB6170-M12-10 12 BEGB6170-M12-10 4
19 254121510010 Plate welding HIEAR IR & 1
20 251021520001 Cover i 2
21 910400100010  |Washer GB97.1-16-200HV S4B GBI7. 1-16-200HV 4
22 910400500012  [Washer GB93-8 P I GB93-20 4
23 910100200016  |Bolt GB5785-M16x1.5x70-8.8 1244 GB5785-M16x1. 5x70-8. 8 4
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NOBLELIFTi#% 77 FE4P16-18N
254198501021 %42 (F2E) /Frame (hoisting)

5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 910100300020  |Bolt GB5783-M8x16-8.8 12 H:GB5783-M8x16-8. 8 4
2 910400500006  [Washer GB93-8 L3 PEIGB93-8 4
3 910400100006  [Washer GB97.1-8-200HV P-4 FBIGB97. 1-8-200HV 4
4 255021510001  |Baffle welding FitR & (G0 1
5 910400100009  [Washer GB97.1-14-200HV P-4 FBIGB97. 1-14-200HV 4
6 910400500009  [Washer GB93-14 P4 B GB93- 14 4
7 910100300063  [Bolt GB5783-M14x35-8.8 12 H:GB5783-M14x35-8. 8 4
8 910400100007  [Washer GB97.1-10-200HV -4 FBIGB97. 1-10-200HV 5
9 910400500007  [Washer GB93-10 A EEIGBI3-10 5
10 910100300037  |Bolt GB5783-M10x30-8.8 12 F:GB5783-M10x30-8. 8 3
11 255021510009 |Indicator holder welding RIS 1
12 910100300051  |Bolt GB5783-M12x35-8.8 12 H:GB5783-M12x35-8. 8 4
13 910400100008  [Washer GB97.1-12-200HV P-4 FBIGB97. 1-12-200HV 8
14 910400500008  [Washer GB93-12 A B GB93-12 4
15 910300100008  [Nut GB6170-M12-10 B2 EEGB6170-M12-10 4
16 254121510010 Plate welding ATERHR R & 1
17 251021520001  [Cover = 2
18 910400100010  [Washer GB97.1-16-200HV P-4 B GB97. 1-16-200HV 4
19 910400500012  [Washer GB93-20 A HE|GBI3-20 4
20 910100200016  [Bolt GB5785-M16x1.5x70-8.8 12 H:GB5785-M16x1. 5x70-8. 8 4
21 254121510021  [Frame welding (hoisting) ERRG (i) 1
22 255021520100  [Dial rod AT 1
23 255021520099  [Safe pin PRI 1
24 255021520107 Anti vibration pad 140x@13x25  |JE/ZE 4 ¢ 140x ¢ 13x25 4
25 253521520063  [Spacer ®14.5x$12.2x10 FE2E @ 14. 5x P 12. 2x10 4
26 910200200099  [Screw GB70.1-M12x35-8.8 I2£TGB70. 1-M12x35-8. 8 4
27 254121520101 Cover plate AR 1
28 910100300035  [Bolt GB5783-M10x30-8.8 12 H:GB5783-M10x30-8. 8 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501022 F&#|HEH /Control Panel

5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
1 941100100009  |ScrewM6x12-8.8 I24TM6x12-8. 8 19
2 255010020002  |Cover B (F) 1
3 255010020009  |Nut M6 S P B MG 10

A 255010020001  |Cover (Curtis) B (F) (Curtis) 1 i%%/optional

255010020007 Cover (Inmotion) # (") (Inmotion) 1 1k 3%/optional
5 255010020003  |Lid HIBNHE 35 1
6 910200500040  |Screw GB818-M5x16-4.8 24T GB818-M5x16-4. 8 2
7 255010020005 Front cover ik 1
8 910301300001  [NutGB17880.1-M5x14 12 EEGB17880. 1-M5x14 1
9 255010020006  |[Lid B 1
10 255010020004 | Tool box THA# 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501023 #%m)3k B M43 /Steering mechanism and installatio
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
1 255015010007 Adjustable handle A FAR 1
- 2 910600400015 | Dowel pin GB879.1-4x30 Bk [ AL 4CB8T9. 1-4x30 1
1 N o - 3T T 3 255015020025  |Packing set BRE 1
"":'|"‘r. T\_W.‘{I"v Iy 4 255015020018 | Washer®20x®12x8 HJ ©20x © 12x8 1
M "‘,. .\"" i 5 255015020019 | Latch segment B e 1
! ) 6 910300300006  |Nut GB6172.1-M12-05 2 RFGB6172. 1-M12-05 1
| 7 910100300057  |Bolt GB5783-M12x70-8.8 H2HGB5783-M12x70-8. 8 1
,‘"‘\ 8 255015010001 Steering column HmE A B 1
N L b ”'!J;I“dl | 9 255015010003 Steering wheel VaAEE: 1
L 10 910600700014 | Short axle GB882-6x26x1.6 44 HHGBSS2-6x26x 1. 6 1
'\ W 11 910600600005 | Split pin GB91-1.6x10 FF CTR4GBI1-1. 6x10 1
’ i ‘ ‘!( M 12 255015020002 |Fixed seat I 52 ) 1
RU I, T ".I,".m"}" i Nl 13 255015010005 |Adjustable lever L 1
T o || g 14 255015020021  |Screw AT 1
A A'. | Lc" Al 15 911200100004  |Grease nipple JB7940.1-M10x1 |4 JB7940. 1-M10x1 1
".‘ \‘ “.{“‘.I' " |. “" W 16 940500200016  |Bushing ®16xd18x16-SF-1 HAE (HE) ©16xD 18x16-SF-1 2
g ! |"*'“' 17 255011510003 | Shaft ®16x135 LI 16x135 1
" ! { Y.\f_' o 18 910400100005  |Washer GB97.1-6-200HV P EGBIT. 1-6-200HV 1
W wl’ y 19 910400500005 | Washer GB93-6 PR EGBI3 6 1
} ” 20 910100300009  [Bolt GB5783-M6x12-8.8 2 HEGB5783-M6x12-8. 8 1
'l*' Tl n 'J i fl 21 910100300036 |Bolt GB5783-M10x25-8.8 2 F0B5783-M10x25-8. 8 4
1’1 |" h‘ ii w i 22 910400500007 Washer GB93-10 HAEE A GBI3-10 4
. '".'"'Wil' 23 910400100007 | Washer GB97.1-10-200HV SEHEGBIT. 1-10-200HY 4
i l i ' Ay 24 255015010004  |Support welding SRR 1
:,.“|"‘: 'in‘ ' 25 254115010002 | Steering gear i [ 58 1
"'17‘7-.!‘
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NOBLELIFTi#% 77 FE4P16-18N
254198501024 Ji#IZh#R\/Foot brake
5 /NO YmH5 /SN Name ZFK BE/QTY &¥E/Remark
1 910100300010  [Bolt GB5783-M6x16-8.8 12 H:GB5783-M6x16-8. 8 2
2 910400500005  |Washer GB93-6 A EGBI3-6 2
3 910400100005  [Washer GB97.1-6-200HV P-4 FBIGB97. 1-6-200HV 2
4 255011510006  |Grease nipple THAR 1
5 911000600001  [Hose clamp QC/T390-(11-14) ME4RQC/ T390~ (11-14) 2
6 255011520021  [Connecting pipe Y 1
7 910100300003  [Bolt GB5783-M5x12-8.8 12 H:GB5783-M5x12-8. 8 1
8 910400500004  |Washer GB93-5 P E GB35 1
9 910400100004  [Washer GB97.1-5-200HV -4 FBIGB97. 1-5-200HV 1
10 255011510003  |[Axle ®16x135 # H A © 16x135 1
11 910100300039  |Bolt GB5783-M10x40-8.8 12 H:GB5783-M10x40-8. 8 4
12 910400500007  [Washer GB93-10 FSEEIGBI3-10 6
13 910400100007  [Washer GB97.1-10-200HV P-4 FBIGB97. 1-10-200HV 6
14 255011510004 Foot brake holder welding Bl S R IR A 1
15 940500100006  [Bushing ®16x®18x15-SF-1 H4% O 16x D 18x15-SF-1 2
16 255011510002  |Pedal weiding IR IR & 1
17 255011520010  |Damping pad ZEppEL 1
18 910600600015  |Split pin GB91-2x20 FFO456B91-2x20 1
19 255011520008  |Spring Eilh- 1
20 911200100004 Grease nipple JB7940.1-M10x1  |#li#£JB7940. 1-M10x1 1
21 255011520013 |Pedal (rubber) B (RFR) 1
22 910100100023  |Bolt GB5782-M8x45-8.8 12 H:GB5782-M8x45-8. 8 1
23 910300100006  [Nut GB6170-M8-10 B2 REGB6170-M8-10 1
24 940500100048  [Bushing ®10xd12x8-SF-1 H4%E O10x D 12x8-SF-1 1
25 255011510001 Brake pump assembly GEIETSSYT 1
26 910100300038  [Bolt GB5783-M10x35-8.8 12 F:GB5783-M10x35-8. 8 2
27 910300100007  [NutGB6170-M10-10 B2 EEGB6170-M10-10 2
28 255011510009  |Hydraulic steel pipe welding 2 WENE G2 1
29 255011510010  |Hydraulic steel pipe welding 1 WENEREEGL 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501025 {4314 /Parking brake
5 /N0 YmH5 /SN Name ZFK BE/QTY &¥E/Remark

A 255012010001  |parking brake B ZE 1) 5 A iR 1

1 A Screw GB70.1-M5x16-8.8 B24TGB70. 1-M5x16-8. 8 1

2 A Spring 2 HE2 1

3 A Circlip GB894.1-16 il FH 424 8] GB8Y4. 1-16 2

4 A Washer GB97.1-16-200HV “FAREIGBIT. 1-16-200HV 2

5 A Pedal welding FERRRE G 1

6 A Baffle PUBR 1

N 7 A Screw GB818-M3x8-4.8 H24TGB818-M3x8—4. 8 5
‘; 8 A Screw GB818-M3x20-4.8 24T GB818-M3x20-4. 8 2
;’ 9 920200300009 | Micro switch [EGIBIPS 1
| 10 A Shaft el 1
’; 11 A Steel ball GB308-5.5 HAERGB308-5. 5 1
i‘ 12 A Spring 3 1
| 13 A Screw GB77-M8x8-45H BZ4TGBTT-M3x8-45H 1
é 14 A Assembly seat 2 25 1
| 15 A Board 3 13 1
/ 16 A M8x170 Bolt MBx 17082 4 1
17 A Axle EELl 1

18 A Nut GB6170-M8-10 12 REGB6170-M8-10 2

19 A Washer GB97.1-8-200HV P34 | GBIT. 1-8-200HV 2

20 A Axle 3 3 1

21 A Polyurethane tube KRS 1

22 A Spring 1 FE1l 1

23 A Axle 4 4ha 1

24 A Washer GB97.1-10-200HV “FA RGBT, 1-10-200HV 4

25 A Washer GB93-10 AR B GBI3-10 3

26 A Bolt GB5783-M10x25-8.8 IZA2GB5783-M10x25-8. 8 3

27 A Board 2 2 1

28 A Axle 1 il 1

29 A Axle 2 f2 1

30 A Board 1 al 1
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NOBLELIFTi% 7

FE4P16—18N
254198501025 =4 4|Zh#Y/Parking brake
F5 /N0 YmH5 /SN Name ZFK BE/QTY| %9 /Remark

31 A Spring seat A i 1

32 A Spring Ciik: 3 1

33 A Nut GB889.1-M5-10 BZ+HFGB8SY. 1-M5-10 1

34 A Pedal pad B AR 1

35 A Washer GB93-3 AR B GBI3-3 3

36 A Dowel pin GB879.1-2.5x10 FAPEFIFEASGBST9. 1-2. 5x10 1

A 37 A Board 2 2 1
_____________________________ /TN B 255098512001  |Parking brake repair kit TEZE | Zh B H A 1

34 ‘\\‘

\
| 380 3130 2004
|
| J
\ I OR
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NOBLELIFTi#% /7 FE4P16-18N
254198501026 ' THLE f 223t /Overhead guard and installation
5 /N0 YmH5 /SN Name &R BE/QTY &¥E/Remark
1 910100300050 Bolt GB5783-M12x30-8.8 IEH:GB5783-M12x30-8. 8 8
2 910400500008 Washer GB93-12 A B GB93-12 8
3 910400100008 Washer GB97.1-12-200HV P REGBI7. 1-12-200HV 4
4 255022020002 Special pipe cover BRI E () 1
5 255022020001  |Special pipe cover R () 1
6 910400200005 Washer GB96.1-12-200HV K PEGB96. 1-12-200HV 4
7 255022020004 | Coil AT R 2
8 255022020003 Coil KT F 2l 3
9 254122010001 Overhead guard welding PIRNRES 1 %% /optional
10 254122010004  |Overhead guard welding ( hoistind 4/ T2 (R4 (F25) 1 13 /optional
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NOBLELIFTi#% 77 FE4P16-18N
254198501027 J5 4223 /Rearview mirror installation
5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark
1 910300100006  [Nut GB6170-M8-10 12 EEGB6170-M8-10 2
2 910400500006  [Washer GB93-8 L3 PEIGB93-8 2
3 910400100006  [Washer GB97.1-8-200HV P34 I GB97. 1-8-200HV 2
4 910100300022  |Bolt GB5783-M8x20-8.8 12 H:GB5783-M8x20-8. 8 2
5 940800100001 Rearview mirror JE M Bk 1
6 255049520003 Holder T an 1
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NOBLELIFTi% 7

FE4P16-18N

254198501028 #% &) #F K ‘223 (DW) /Steering axle and installation (DW)

FE/NO 4w /SN Name &K BE/QTY #%&iE/Remark
A 254116010001 1.5T steering axle L. 5T#E R 1
1 254198526001 Steering bridge assembly FE MR UK 1
2 254198526002 Linking rod EFF 2
3 254198516003  |Steering cylinder assembly 1) T T AL B 1
4 254198526004  [Right knuckle 5 1) T R 1
5 254198526005 Bearing198905 PR HE 7l 4 198905 2
6 254198526006  |Bearing 943/25 HAET 7K 943/25 2
7 254198526007  |Pin AR ;] 2
8 254198526009  [framework seal ring RSl 2
9 254198526011 Bearing 30208 730208 2
10 254198526012  [Bearing 30206 Tl 7K 30206 2
11 254198526013 Hexagonal groove nut M24x2 BRRIM24x2 2
12 910400100014  [Washer GB97.1-24-200HV B 24 2
13 910600600038  [Pin 5x50 #45x50 2
14 254198526015 Wheel hub cover s 2
15 254198526016 Steering wheel hub L 2
16 255098526017  |Strict bolt PR 7 1 i S RET M1 2X30 2
17 910300100008  [Nut GB6170-M12-10 BB EEM12 2
18 254198526040  |Rim Bolt g 12
19 254198526041  [Rim Nut(M14X1.5) HEIE L 12
20 254198526010  |Pad B[ T R 4
21 253098526025  |Grease nipple (90°) 25 551 Q701845 2
22 254198516023 | Oil seal e LIES] 4
23 254198526022  [Oring 02 2
24 910100300039  [Bolt M10X40 BEFEM10x40 2
25 910300100007  [Nut GB6170-M10-10 BEEEM10 12
26 253098526019  [Grease nipple EIEHMEQ700B06 4
27 254198526020  [Left knuckle e i 1) 1
28 254198526026 Linking pin R 4
29 254198526027 Joint bearing GE15ES FKA5 A GE15ES 4
30 254198526018  |Bushing (S 4
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NOBLELIFT# /1 FE4P16-18N
254198501028 #% &) #F K ‘223 (DW) /Steering axle and installation (DW)
5 /N0 YmH5 /SN Name &R BE/QTY| %9 /Remark
31 910100300009 Bolt M6X12 BEFEMOx 14 4
32 910400500005 Spring washer GB93-6 P56 4
33 910100300052 Bolt M12X35 BRFEM12x35 2
34 910400500008 Washer GB93-12 HpE 12 4
35 254198526008 Pin8x20 #HB8x20 2
36 255016020001  |Anti vibration pad TR 2
37 910300100010 Nut GB6170-M16-10 IEHFEGB6170-M16-10 4
38 910400500010 Washer GB93-16 2 B GBI3-16 4
39 255021520091 Fixing plate [# e 2
40 910100300071 Bolt GB5783-M16x45-8.8 12 }:GB5783-M16x45-8. 8 4
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NOBLELIFTi#% /7 FE4P16-18N
254198501029 #% A1y 4L (DW) /Steering cylinder (DW)
FF5/NO 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
A 254198510007  [Sealing part maintenance package| % 3} {4:4& 24, (4 7] 51 -DW) 1
1 A Piston rod assembly i AT B 1
2 A Cylinder cover HLEG 2
3 A Dust ring DH40 B7 22 FEIDH40 2
4 A U ringUN40 UJE PEJUN40 2
5 A O ring53%3.55 0718153 X 3. 55 2
6 A O ring50x3.55 O PB50 X 3. 55 1
7 A Support ring SR 1
8 A Cylinder assembly (RS 1
9 A Bearing N K 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501030 %% [mI#F J %3 (KD) /Steering axle and installation (KD)
£S5 /NO YmT5/SN Name ZFR BE/QTY & ¥E/Remark
A 254116013001 1.5T steering axle(KD) L. 5T 114 (KD) 40
1 254198526050  |Left knuckle assembly T B 1A R 1
2 254198526051 Linking rod EFF 2
3 254198526052 Steering bridge assembly B [ Mk 1
4 254198526053  |Steering cylinder assembly B 1) Y A B 1
5 254198526054  |Pad B[ T IR 4
6 254198526055 framework seal ring 55 2 il 2
7 254198526056  |Bolt M10X1.25X40 IEFEM10x1. 25x40 2
8 254198526057  [Nut GB6170-M10-10 IEEEM10x1. 25 12
9 254198526058  |Grease nipple (90°) JEVEA (90° ) 2
10 254198526059  |Oring 0% 2
11 254198526060  [Bolt M10X40 % E BBETM12X35 2
12 254198526061  [Nut GB6170-M10-10 IEEEM12 12
13 254198526062 Steering wheel hub R 2
14 254198526063  |Wheel hub cover L 2
15 254198526064 Hexagonal groove nut M24x2 75 FH FFREREREM24x2 2
16 254198526065  |Washer GB97.1-24-200HV P24 2
17 254198526066  |Pin 5x45 #45x45 2
18 254198526067  |Bearing 30206 [F 4R 7 4 30206 2
19 254198526068  |Bearing 30208 [ VR 1l 7k 30208 2
20 254198526069 framework seal ring B4R 2
21 254198526070  |Rim Bolt TR 12
22 254198526071  |Rim Nut(M14X1.5) S ARIB L 12
23 254198526072  [Pin LR 5] 2
24 254198526073  |Bearing 942/25 AR 942/25 2
25 254198526074  |Bearing F A R 2
26 254198526075 Right knuckle Ve AEREESYEY 1
27 254198526076  |Bolt M10X40 EZFEM12x40 2
28 254198526077  [Washer 12 B2 4
29 254198526078  |Washer GB93-12 FEIE 12 4
30 254198526079  |Dowel pin8x20 AU 5 A A A TR 2
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NOBLELIFTi% 7

FE4P16-18N
254198501030 %% [mI#F J %3 (KD) /Steering axle and installation (KD)
FE/N0 4w /SN Name &K BE/QTY £ /Remark
31 254198526080 Linking pin T 4
32 254198526081 Bolt M6X15 BZAEM6X 15 4
33 254198526082  |Spring washer GB93-6 HE 6 4
34 254198526083 Joint bearing GE15ES FH 7K GE15ES 4
35 254198526084  |Bushing 26x24x6.5 245 E26x24x6. 5 4
36 254198526085  |Grease nipple Fl R 4
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NOBLELIFTi#% /7 FE4P16-18N
254198501031 #% A1y (KD) /Steering cylinder (KD)
FF5/NO 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
A 254198511007  [Sealing part maintenance package| % 3} {4:4& 2 4, (% ) 51 -KD) 1
1 A Piston rod assembly i AT B 1
2 A Cylinder cover HLEG 2
3 A Dust ring DH40 B7 22 FEIDH40 2
4 A U ringUN40 UJE PEJUN40 2
5 A O ring53%3.55 0718153 X 3. 55 2
6 A O ring50x3.55 O PB50 X 3. 55 1
7 A Support ring SR 1
8 A Cylinder assembly (RS 1
9 A Bearing N K 2
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NOBLELIFTi#% /7 FE4P16-18N
254198501032 #%[F %% M R/Steering wheel assembly
5 /N0 YmH5 /SN Name &R BE/QTY &¥E/Remark
254115510001 Steering wheel assembly 5.00-8-10 %% %2 & 5. 00-8-10PR (7<) 2 %3 /optional
A 254115510006 Steering wheel assembly 5.00-8(sq #4 [a]%£ & 5. 00-8 (5Z40») 2 #3E /optional
254115510007 Steering wheel assembly 5.00-8(er| %% [f] ¢ & 5. 00-8 (FA %) 2 143 /optional
1 910300100008 Nut GB6170-M12-10 IEFEGB6170-M12-10 12
2 910400500008 Washer GB93-12 B GBI3-12 12
3 254115520002 Inner rim3.00D-8 %293, 00D-8 2
254115510001 Tyre (pneumatic )5.00-8-10PR A (781 5. 00-8-10PR 2 3% /optional
4 254115510003 Tyre ( solid )5.00-8 R (520) 5. 00-8 2 %3 /optional
254115510004 Tyre(environment protection )5.00-| % f& (3£ £%) 5. 00-8 2 %3 /optional
5 254115520001 Inner rim 3.00D-8 AMEEHE3. 00D-8 2
v A 6 254198526040  [Rim Bolt IR 12
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NOBLELIFTi% /7 FE4P16-18N
254198501033 TAEMAEIREE K43 /Working tank and installation
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 255019020015 Drain plug M20x1.5 T ZEM20x1. 5 1
2 910800900001  |Washer JB982-20 2145 # P8 JB982-20 1
3 255019010001  |Cylinder welding WAERE S 1
4 910400100006  [Washer GB97.1-8-200HV P44 [ GBI7. 1-8-200HV 10
5 910400500006  |Washer GB93-8 5 SR B GR93-8 10
6 910100300022  [Bolt GB5783-M8x20-8.8 12 F:GB5783-M8x20-8. 8 10
7 255019020013  |Sealing gasket GRS 1
8 255019010004 Screen filter W it e 2% 1
9 255019010002  [Cover plate welding RG-S 1
10 255019020012 |Fixing plate 2 SERR2 1
11 255019010003 QOil dipstick assembly N ZE R 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501034 2 B& ¥ [A R (ZBR) /Multiple directional control valve (bigeminy)

= /N0 YmT5/SN Name ZFR BE/QTY &¥E/Remark
1 910100400003  |Bolt GB5786-M10x1.25x25-8.8  |#84£GB5786-M10x1. 25x25-8. 8 3
2 910400500007  |Washer GB93-10 55 A (B GBY3-10 6
3 910400100007  |Washer GB97.1-10-200HV P-4 FBIGB97. 1-10-200HV 6
4 255024520024  |Supporting plate THUR 1
8, 5 910100300036  |Bolt GB5783-M10x25-8.8 12 FEGB5783-M10x25-8. 8 3
/ 6 255024510007 Multi way valve (four combined) |2 & & (—EX) 1
7 255024510009  [Axle ¢p16x168 i F-fh b 16x168 1
8 910400100005  |Washer GB97.1-6-200HV P REIGBIT. 1-6-200HV 9
9 910400500005  [Washer GB93-6 I EAEIGBY3-6 7
10 910100300009  |Bolt GB5783-M6x12-8.8 12 FGB5783-M6x12-8. 8 5
11 255024520018 Transition rod R 3
12 910600600026 | Split pin GB91-3.2x20 FF I 4H5GB91-3. 2x20 6
13 910600700032  |Short axle GB882-10x20c1B H%HGB882-10x20c 1B 6
14 910300100005  |Nut GB6170-M6-10 12 KFGB6170-M6-10 2
15 910600600026  [Split pin GB91-3.2x20 FFI456B91-3. 2x20 2
16 910600700032  |Short axle GB882-10x20c1B H%HGB882-10x20c 1B 2
17 255024510002  [Fixed seat [i] 5 i 1
1 18 940500200022  [Bushing ¢12x¢@14x20-SF-1 HBEHEGHER) ¢ 12x ¢ 14x20-SF-1 2
19 255024520016 Pressing plate AR 1
20 910100300011  |Bolt GB5783-M6x20-8.8 B2 FEGB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 12 FEGB5783-M8x25-8. 8 4
22 910400500006  |Washer GB93-8 55 4 B GB9 3-8 4
23 910400100006  |Washer GB97.1-8-200HV P34 [ GBY7. 1-8-200HV 4
24 255024520001 Fixing plate [ E AR 1
25 A Axle ¢10x60 FHifh & 10x60 1
26 A Spring TR 1
27 A Axle ¢18x27.5 Ty B & 18x27. 5 1
28 A Handle FHA 1
29 A Dowel pin GB879.1-3x16 FAPEFIFEASGBST9. 1-3x16 1

30 255024510006  [Handle assembly FEA TP AT A 1 Inc. 25—29
31 255024510001 Holder welding ARG 1
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NOBLELIFT# /1 FE4P16-18N
254198501034 2 B& ¥ [A R (ZBR) /Multiple directional control valve (bigeminy)
F5 /N0 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
32 250525020008 Joint 23k 2
33 910300100006 NutGB6170-M8-10 B2RFGB6170-M8-10 2
34 255024520017 Connecting rod EREAT 2
35 255024520025 Bearing bushing ¢18x¢16x37 ToihFh A & 18x ¢ 16x37 2
) 36 255024510004 Control lever welding (lifting) YA ES T 1
/ 37 255024520022 Handle ball ( lifting ) FHEER GETT) 1
38 255024510005 Control lever welding ( slope ) BRMATIR S (g 1
39 255024520023 Handle ball (slope) FARER (D 1
40 255024520028 Sleeve e 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501035 25 R& ¥k [a WY (=BK) /Multiple directional control valve (trigeminy)
= /N0 YmT5/SN Name ZFR BE/QTY &¥E/Remark

1 910100400003  |Bolt GB5786-M10x1.25x25-8.8  |#84£GB5786-M10x1. 25x25-8. 8 3
2 910400500007  [Washer GB93-10 FFBIGBI3-10 6
3 910400100007  [Washer GB97.1-10-200HV P-4 FBIGB97. 1-10-200HV 6
4 255024520024  |Supporting plate SRR 1
5 910100300036  |Bolt GB5783-M10x25-8.8 12 H:GB5783-M10x25-8. 8 3
6 255025010002 Multi way valve (four combined) | & & (= EX) 1
7 255024510009  [Axle ¢p16x168 i F-fh b 16x168 1
8 910400100005  [Washer GB97.1-6-200HV - #4FBIGB97. 1-6-200HV 9
9 910400500005  [Washer GB93-6 I EAEIGBY3-6 7
10 910100300009  |Bolt GB5783-M6x12-8.8 12 F:GB5783-M6x12-8. 8 5
11 255024520018 Transition rod o VE AT 3
12 910600600026  [Split pin GB91-3.2x20 FF I 4H5GB91-3. 2x20 9
13 910600700032  [Short axle GB882-10x20c1B H%HGB882-10x20c 1B 9
14 910300100005  |Nut GB6170-M6-10 12 EEGB6170-M6-10 2
15 910600600026  [Split pin GB91-3.2x20 TF H#5GB91-3. 2x20 2
16 910600700032  [Short axleGB882-10x20c1B H4%HGB882-10x20c 1B 2
17 255024510002  |Fixing seat [i] 5 i 1
18 940500200022  [Bushing ¢12x¢@14x20-SF-1 HBEHEGHER) ¢ 12x ¢ 14x20-SF-1 3
19 255024520016 Pressing plate AR 1
20 910100300011  |Bolt GB5783-M6x20-8.8 12 H:GB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 I H:GB5783-M8x25-8. 8 4
22 910400500006  [Washer GB93-8 A EIGBI3-8 4
23 910400100006  [Washer GB97.1-8-200HV -4 FBIGB97. 1-8-200HV 4
24 255024520001 Fixing plate [ E AR 1
25 A Axle ¢10x60 FHifh & 10x60 1
26 A Spring 5 1
27 A Axle ¢18x27.5 Ty B & 18x27. 5 1
28 A Handle FHA 1
29 A Dowel pin GB879.1-3x16 FAPEFIFEASGBST9. 1-3x16 1
30 255024510006  [Handle assembly FEE T A7 1 4% /Inc. 25—
31 255024510001  |Frame welding ARG 1
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NOBLELIFTi#% /7 FE4P16-18N
254198501035 2 Bt m] BN (= BK) /Multiple directional control valve (trigeminy)
5 /N0 YmH5 /SN Name &R BE/QTY &¥E/Remark
32 250525020008 Joint 23k 3
33 910300100006 Nut GB6170-M8-10 12 REGB6170-M8-10 3
34 255024520017 Linking rod T 3
35 255024520025  |Bearing @18x@16x37 T #h&REE ¢ 18x & 16x37 3
36 255024510004 Control lever welding (lifting) YRS GEETH) 1
37 255024520022 Handle ball ( lifting ) FHIER GETH) 1
38 255024510005 Control lever welding (slope) BEYATIEE (RED 1
39 255024520023 Handle ball(slope) FARER (D 1
40 255025010001 Control lever welding ( accessory 1| M A& (@ H 1) 1
41 255025020002 Handle ball (accessory 1) FHER (8 A1) 1
4 255024520028  |Sleeve LHES 1
43 910800100003 Oring 17x2.65 O FE-117x2. 65 2
44 255023520033 Joint8-M20x1.5-M16x1.5-60° -k (B)8-M20x1. 5-M16x1. 5-60° 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501036 22 B& ¥ ] RERN (PUEK) /Multiple directional control valve (four)
= /N0 YmT5/SN Name ZFR BE/QTY &¥E/Remark

1 910100400003  |Bolt GB5786-M10x1.25x25-8.8  |#84£GB5786-M10x1. 25x25-8. 8 3
2 910400500007  [Washer GB93-10 55 A (B GBY3-10 6
3 910400100007  [Washer GB97.1-10-200HV P-4 FBIGB97. 1-10-200HV 6
4 255024520024  |Supporting plate SRR 1
5 910100300036  |Bolt GB5783-M10x25-8.8 12 FEGB5783-M10x25-8. 8 3
6 255025510002 Multi way valve (four combined) |2 % & (VUEX) 1
7 255024510009  [Axle ¢p16x168 i F-fh b 16x168 1
8 910400100005  [Washer GB97.1-6-200HV - #4FBIGB97. 1-6-200HV 9
9 910400500005  |Washer GB93-6 I EAEIGBY3-6 7
10 910100300009  |Bolt GB5783-M6x12-8.8 12 FGB5783-M6x12-8. 8 5
11 255024520018 Transition rod o VE AT 4
12 910600600026  |split pin GB91-3.2x20 FF I 4H5GB91-3. 2x20 12
13 910600700032  |Short axle GB882-10x20c1B H%HGB882-10x20c 1B 12
14 910300100005  |Nut GB6170-M6-10 12 EEGB6170-M6-10 2
15 910600600026  |split pin GB91-3.2x20 TF H#5GB91-3. 2x20 2
16 910600700032  [Short axle GB882-10x20c1B H%HGB882-10x20c 1B 2
17 255024510002  |Fixing seat [i] 5 i 1
18 940500200022  [Bushing ¢12x¢@14x20-SF-1 HBEHEGHER) ¢ 12x ¢ 14x20-SF-1 4
19 255024520016 Pressing plate AR 1
20 910100300011  |Bolt GB5783-M6x20-8.8 B2 FEGB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 12 FEGB5783-M8x25-8. 8 4
22 910400500006  [Washer GB93-8 55 4 B GB9 3-8 4
23 910400100006  [Washer GB97.1-8-200HV -4 FBIGB97. 1-8-200HV 4
24 255024520001 Fixing plate [ E AR 1
25 A Axle ¢10x60 FHifh & 10x60 1
26 A Spring 5 1
27 A Axle ¢18x27.5 Ty B & 18x27. 5 1
28 A Handle FHA 1
29 A Dowel pin GB879.1-3x16 FAPEFIFEASGBST9. 1-3x16 1
30 255024510006  [Handle assembly FEE T A7 1 4% /Inc. 25—
31 255024510001 Frame assembly SRS 1
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NOBLELIFT# /1 FE4P16-18N
254198501036 2 B&# A BRI (JUEK) /Multiple directional control valve(four)
5 /N0 YmH5 /SN Name &R BE/QTY| %9 /Remark
32 250525020008 Joint 23k 4
33 910300100006 Nut GB6170-M8-10 12 REGB6170-M8-10 4
34 255024520017 Connecting rod AT 4
35 255024520025 Bearing bushing ¢18x¢16x37 ToihFh A & 18x ¢ 16x37 4
1 f 36 255024510004 Control lever welding(lifting ) YRS GEETH) 1
37 255024520022 Handle ball(lifting) FHIER GETH) 1
) 38 255024510005 Control lever welding(slope ) BEYATIEE (RED 1
39 255024520023 Handle ball (slope) FHEER (g} 1
40 255025010001 Control lever welding(accessory 1)|[#: 1824 (8 E 1) 1
41 255025020002  |Handle ball( accessory 1) FHiEk (B8R D 1
42 255025510001 Control lever welding ( accessory #1824 (& H2) 1
43 255025520002 Handle ball (accessory 2) FHEER (B E2) 1
44 910800100003 Oring 17x2.65 OJE Bl - 17x2. 65 4
% 45 255024510009  [Joint 8-M20x1.5-M16x1.5-60° £23L (F1) 8-M20x1. 5-M16x1. 5-60° 4

o

00— i

A
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NOBLELIFTi#% 77 FE4P16-18N
254198501037 & £ % /Hydraulic system

5 /NO YmH5 /SN Name ZFK BE/QTY &¥E/Remark
1 255023510005  [Joint 25-G1-¢32 ek (1) %5) 25-G1- $ 32

2 911000600006  |Hose clamp QC/T390-(40-45) ME4QC/ T390~ (40-45)

3 255023520008 Rubber hose s ()

4 911000600003 Hose clamp QC/T390-(22-26) % 5QC/ T390~ (22-26)

5 254123520006  [Oil return hose ©23x@13x3450 B & 23x ¢ 13x3450

6 911000600004  |Hose clamp QC/T390-(34-38) MEFHQC/T390- (34-38)

7 254123520013 Oil return hose @35x925x1750 [ 1% & 35x & 25x1900

8 910800100002  |Oring 13.2x2.65 OJZFBl-P13. 2x2. 65

9 255023520034  [Joint 8-2xM16x1.5-60° i3k () 8-2xM16x1. 5-60°

10 254123520002  |Hydraulic hose assembly 8-L2550-| i J% & & i (5) 8-1.2550-1SC-60°
11 254123520001 Hydraulic hose assembly 8-L2850-| i & & & i (5) 8-1.2850-1SC—60°
12 254123520004 Hydraulic hose assembly (90°)13-L} ¥ 5 = 5% (90° ) 13-1.2600-2SC-60)
13 255023520035  [Joint12-G1/2-M22x1.5-60° 3k (BUES) 12-6G1/2-M22x1. 5-60°
14 255023520022 Transition steel pipe L EANE

15 910400100005  [Washer GB97.1-6-200HV S E GB97. 1-6-200HV

16 910400500005  [Washer GB93-6 B GBI3-6

17 910200200036  |Screw GB70.1-M6x20-8.8 B24TGB70. 1-M6x20-8. 8

18 255023510002  |Joint 16-M22x1.5-¢p25 B3k (B mE5) 16-M22x1. 5- ¢ 25

19 255023520021  |Rubber tube Je % (el3)

20 255023510007  [Joint 10-M20x1.5-M16x1.5-60° |43k (BiE25) 10-M20x1. 5-M16x1. 57
21 255023520033  [Joint 11-M20x1.5-0 ek (BiE D) 11-M20x1. 5-0

22 255023510003  [Joint 6-G1/4-M14x1.5-60° ¥k (81 E B )6-G1/4-Ml4x1. 5-
23 255023520003 Hydraulic hose assembly (90°)6-L1|# & & & 5% (90° ) 6-1.1420-1SC-60°
24 255023520005  [Hydraulic hose assembly (90°)8-L1| i & % i (90° ) 8-L1420-1SC-60°
25 910800100015  [Oring 19x2.65 OFZFEl- P 19x2. 65

26 255023520030  [Joint 12-2xM22x1.5-60° #23k (B 12-2xM22x1. 5-60°

27 255023520033 [Joint 8-M20x1.5-M16x1.5-60° B3 (H) 8-M20x1. 5-M16x1. 5-60°
28 255023510012 |Joint 7-2xM14x1.5-M16x1.5-60°  [4#3k (=) 7-2xM14x1. 5-M16x1. 5-6)
29 910800100003  [Oring 17x2.65 OFEFEl-P 17x2. 65

30 255023510001  |Joint 6-M12x1.5-M14x1.5-60° B3k (BUEES) 6-M12x1. 5-M14x1. 5-6
31 255044020122 [Joint 12-M20x1.5-M22x1.5-60° |23k (F) 12-M20x1. 5-M22x1. 5-60°
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NOBLELIFTi#% 77 FE4P16-18N
254198501037 & £ % /Hydraulic system
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
32 255023520032 |Joint 6-M20x1.5-M14x1.5-60° i3k () 6-M20x1. 5-M14x1. 5-60° 1
33 255023520017  |Hydraulic hose assembly 6-L1000-| i J% % & s UAY6-1.1000-1SC-60° 1
34 255023520018  |Hydraulic hose assembly 6-L1100-| i % & & i (5¢) 6-1.1100-1SC-60° 1
35 255023520007  |Joint 6-G1/4—M14x1.5-60° B3k (H)6-G1/4—M14x1. 5-60° 3
36 910800100021  |Oring 11.2x2.65 OFEFE-11. 2x2. 65 4
37 255023520027 Rubber hose fixing block A5 [ SE R 1
38 255028520034 Rubber hose fixing block i 5 [ 52 B 2
39 910200200060  |Screw GB70.1-M8x35-8.8 #24TGB70. 1-M8x35-8. 8 1
40 255023520012  |Hydraulic hose assembly 6-L500-1{3% /& & & % () 6-L500-1SC-60° 1
41 255023520016  |Hydraulic hose assembly 6-L600-1{ i J& % & i U%6-1.600-1SC-60° 1
42 255023520019  |Joint 8-G1/4-M16x1.5-60° $k (H)8-G1/4-M16x1. 5-60° 1
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NOBLELIFTi#% /7 FE4P16-18N
254198501038 | J4EEFAEH (FFUEITEE) /Mast lifting pipeline (standard mast)
5 /N0 YmH5 /SN Name ZFK BE/QTY &¥E/Remark
1 255044020043 Hoop13 413 5
2 921600400001 Strip 4x250 FLr4x250 4
3 255044020042 Press plate AR 4
A PE Supple pipe ® 10x® 13 PEHE ©10x D 13 2
_ A PE Supple pipe ®10x® 13 PE#E ©10x D 13 2
f:l A PE Supple pipe ® 10x® 13 PE#E ©10x D13 2
A PE Supple pipe ® 10x® 13 PE#HE ©10xD 13 3
|l A A PE Supple pipe @ 10x® 13 PE#E © 10xD 13 3
& A PE Supple pipe @ 10x® 13 PE#E ©10x D13 3
B “L A PE Supple pipe ®10xP 13 PRI @ 10x D 13 3
7 ]\ A PE Supple pipe ® 10x® 13 PERRAE D 10x D 13 4
)w‘r A PE Supple pipe ® 10x® 13 PEZE @ 10x D 13 4
A PE Supple pipe @ 10x® 13 PE#E ©10x D13 4
5 255044020118 |Joint Fesk (Z38) 1
6 254144020039 Hydraulic hose assembly 12-L345-] ik £ %8 & 5% () 12-1.345-2SC-60° 1
7 950700300001 Speed limit valve XSF-F16-40 PR 2 [ XSF-F16-40 1
8 910800100040  |Oring 24x2. 4 OFF Bl -4h24x2. 4 1
9 254144020038  [Joint Bk (=) 1
10 255044020013 Hydraulic hose assembly (135° )14y 58 B (135° ) 15-L740-2SC-60f 1
11 921600400003 Strip P-N156-00646 FLA7 G 40) P-N156-00646 3
12 281298520001 Explosion Proof Valve PF3/8-M18x [ 1% ] PF3/8-M18x1.5 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501039 I3RS (“HK2LHMH) /Mast lifting pipeline(three stage full free 1ift)
BF5/NO 4Rhg/SN E4 BE/QTY £ /Remark
1 255044020151 Joint 12-2xM22x1.5-60° 3k (BUE™S) 12-2xM22x1. 5-60° 1
255043520025  |Pipe L=1090 ETHRAEL=1090 1 H=2500
255043520024 Pipe L=1255 TR L=1255 1 H=2700
255043520024  |Pipe L=1255 AT 1.=1255 1 H=3000
255043520011 Pipe L=1300 R EL=1300 1 H=3300
ﬁ 5 255043520012 |Pipe L=1460 R L1460 1 H=3500
255043520012 Pipe L=1460 WEMNEL=1460 1 H=3700
255043520012  |Pipe L=1460 TEME1L=1460 1 H=4000
255043520014  |Pipe L=1850 TEE1=1850 1 H=4300
| M 255043520015  |Pipe L=2010 RN EL=2010 1 H=4500
/// 255043520017  |Pipe L=2360 TWEME1L=2360 1 H=5000
2 3 910300100005  [Nut GB6170-M6-10 12 FEGB6170-M6-10 1
4 910400500005 Spring gasket GB93-6 B GBI3-6 1
3\ fﬁ 5 910400100005  [Flat gasket GB97.1-6-200HV -4 BGB97. 1-6-200HV 1
| 6 951000100003 Hose clamp YGE wrap glue 15 BIRYGEA15 1
5/; B IS 7 910200200036  |Screw GB70.1-M6x20-8.8 I2£TGB70. 1-M6x20-8. 8 1
6/ N 251044520074 Hose 15-L290-2SC-60° VT Bk (B 15-1.290-2SC-60° 1 H=2500
275244019003 Hose 15-L345-2SC-60° R i (L) 15-L345-2SC-60° 1 H=2700
f 254143529501 Hose 15-L480-2SC-60° U B A R (1) 15-L480-2SC-60° 1 H=3000
254143529501 Hose 15-L480-2SC-60° TS (L) 15-L480-2SC-60° 1 H=3300
- ) 263044020037 Hose 15-L425-2SC-60° B B () 15-L425-2SC-60° 1 H=2500
254143529502  |Hose 15-L510-2SC-60° U A R ( 1) 15-L510-2SC-60° 1 H=3700
13 254143529503 |Hose 15-L660-2SC-60° WL () 15-L560-25C60° | 1 H=4000
254143529501  |Hose 15-L480-2SC-60° 0 i (1) 15-L480-2SC-60° 1 H=4300
Ul 263044020037 |Hose 15-L425-2SC-60° R B R ( L) 15-L425-2SC-60° 1 H=4500
275244019003  [Hose 15-L.345-2SC-60° R i (L) 15-L.345-2SC-60° 1 H=5000
9 254144020039  [Hose 12-L345-2SC-60° TR A (H) 12-1.345-25C-60° 1
10 910800100040  |Oring 24x2.4 O Pl -5124x2. 4 1
11 254144020038  [Joint ek (=) 1
12 950700300001  |Speed limit valve XSF-F16-40 PR3 R XSF-F16-40 1
13 255044020013  |Hose (135°)15-L740-2SC-60° VR SRR (135° ) 15-1.740-25C-601 1
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NOBLELIFTI% /) FE4P16-18N
254198501039 | JZEBFEH (ZHKAEHH) Mast lifting pipeline (three stage full free 1ift)
& /NO #WEL/SN Name 2K HE/QTY #&7E/Remark
14 255043520022 Joint 8-M27x2-M22x1.5-60° Bk (BB ) 8-M27x2-M22x1. 5-60° 1

{

13
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NOBLELIFTi% 7

FE4P16-18N

254198501040 | 1ZEEFEH (Z%AEHH)/ Mast lifting pipeline(three stage full free 1ift)

]

] G2

[]

Lanll

o

£S5 /NO 4RI /SN Name £ FK £7E /Remark
1 255044520081 Bushing WE GEE) 20x d13x28 1
254144520041 Hydraulic hose assembly 12-L290( i & & & B (B) 12-1.2900-2SC-60° 1 H=4000
254144520042 Hydraulic hose assembly 12-L.315Q i % & & 5% () 12-1.3150-2SC-60° 1 H=4350
254144520043 Hydraulic hose assembly 12-L325Q # 1 & i i (B) 12-1.3250-2SC-60° 1 1=4500
2 254144520044 Hydraulic hose assembly 12-L.345Q i J& 5 & 5 (B) 12-1.3450-2SC-60° 1 H=4800
254144520045 Hydraulic hose assembly 12-L365Q i [ & & Bl (EL) 12-1.3650-25C-60° 1 H=5000
254144520046 Hydraulic hose assembly 12-L.395Q i £ & & 5% (H.) 12-1.3950-2SC-60° 1 H=5500
254144520047 Hydraulic hose assembly 12-L435Q 7 J1: & s i (BL) 12-1.4350-2SC-60° 1 1=6000
3 255030520021 Pulley ¢ 110x27(single groove) WH & 110x27 (L) 1
4 910400100008  [Washer GB97.1-12-200HV P34 BIGBY7. 1-12-200HV 1
5 910400500008 Washer GB93-12 PEEEEIGB93-12 1
6 910100300054  [Bolt GB5783-M12x50-8.8 B2 H:GB5783-M12x50-8. 8 1
7 255044020043 Hoop HME R4 6
8 921600400001 Strip 4x250 FL 7 4x250 6
9 255044020042 Hose press plate SRR 5
10 255044520132 | Tubing clamps R 4
11 910400500006  |Washer GB93-8 P EEGBI3-8 5
12 910100300023 Bolt GB5783-M8x25-8.8 12 F:GB5783-M8x25-8. 8 1
13 910200200035 Bolt GB70.1-M6x16-8.8 12 H:GB70. 1-M6x16-8. 8 4
14 254144510021 Medium urn traist steel pipe LI 1
15 254144020039 Hydraulic hose assembly 12-L.345-] g & & = i (B) 12-1.345-2SC-60° 1
16 254144520040  |Joint 10-M22x1.5-M18x1.5-60°  [#23L (E) 10-M22x1. 5-M18x1. 5-60° 3
17 254144020038  [Joint ek (=) 1
18 A PE soft pipe ® 10x® 139 PEXR @ 10x D 13 1
19 251044020077  |Joint —imEek 1
20 A PE soft pipe ® 10xP 139 PEXA © 10x D 13 1
21 921600400003  [Strip P/N 156-00646 LA P/N 156-00646 2
22 910400100006  [Washer GB97.1-8-200HV - #4FBIGB97. 1-8-200HV 3
23 254144510022  |Three joint welding —IEEE 1
24 950700300001 Speed limit valve PR 33t el 1
25 254144520048 Hydraulic hose assembly (90° )15{ 3k & & 5% (90° ) 15-1.800-2SC-60°] 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501040 I'13ET S (ZHK2LHH)/ Mast 1ifting pipeline(three stage full free 1ift)
5 /N0 YRA%/SN Name 2R BE/QTY  £&7E/Remark
26 255043520022 Joint 8-M27x2-M22x1.5-60° 3k (BE45) 8-M27x2-M22x1. 5-60° 1
27 910800100015 Oring 19x2.65 OJE B~ 19x2. 65 4
28 910400100005  [Washer GB97.1-6-200HV S4B GB97. 1-6-200HV 4
29 910400500005 Washer GB93-6 P I GB93-6 4

g
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NOBLELIFTi#% 77 FE4P16-18N
254198501041 I35 K & 0% 2o 3 (BR#EIT4R) /Side shifter and pipeline installation (standard mast)
5 /N0 4Rhg/SN Name &R BR/QTY  £VE/Remark
1 910100100056  |Bolt GB5782-M12x90-8.8 12 H:GB5782-M12x90-8. 8 1
2 910400500008  [WasherGB93-12 A BIGBI3-12 1
3 910400100008  [Washer GB97.1-12-200HV P-4 FBIGB97. 1-12-200HV 1
4 255030520022  |Bush ®22x® 13x56 £ D 22x P 13x56 1
5 255030520021 Pulley @ 110x27 T © 110x27 (B f) 2
6 910200200062  |ScrewGB5783-M8x45-8.8 I2£TGB70. 1-M8x45-8. 8 2
7 910400500006 Washer GB93-8 HE L GBI3-8 6
8 255028520034 Rubber pipe lump T ] 7 B 2
9 255028520035 Pipe press fixedly piank Uy i 2
255030520006  |Hydraulic hose assembly 10-L3370 3 & 45 i /% (E) 10-1.3370-1SC-60° 2 H=2500
254128520040 Hydraulic hose assembly 10-L350( % & % & 5 (B) 10-1.3500-1SC-60° 2 H=2700
281227511001 Hydraulic hose assembly 10-L380( 7 J1: & & i (BL) 10-1.3800-1SC-60° 2 1=3000
281227511002 Hydraulic hose assembly 10-L4200 g & % & i () 10-1.4200-1SC-60° 2 H=3300
0 281227511003 Hydraulic hose assembly 10-L430( i % & & B (L) 10-L4300-1SC-60° 2 H=3500
281227511004 Hydraulic hose assembly 10-L4500Q i & & & 5% (H.) 10-1.4500-1SC-60° 2 H=3700
281227511005 Hydraulic hose assembly 10-L490 7 [t & & i (BL) 10-1.4900-1SC-60° 2 1=4000
281227511006  |Hydraulic hose assembly 10-L5200 3 & %5 4 /% (E) 10-1L5200-1SC-60° 2 H=4300
281227511007  |Hydraulic hose assembly 10-L5500 3 & %5 i /% (E) 10-15500-1SC-60° 2 H=4500
281227511008 Hydraulic hose assembly 10-L595Q i JE % & i (B) 10-1.5950-1SC-60° 2 H=5000
11 255029020024  |Joint 8-M16x1.5-60° ek (BiES) 8-2xM16x1. 5-60° 2
12 254127520001 fixedly piank AR 1
13 910400100006  [Washer GB97.1-8-200HV P-4 [BIGB97. 1-8-200HV 2
14 910800100001 Oring 9.5x1.8 O FEl-149. 5x1. 8 4
15 254142520001 Hydraulic hose assembly (90°)10-1 iy F & & 5% (90° ) 10-L300-1SC-60°] 2
255042510004 Side shiifter assembly(LH) #2820 Al (LH) 1 %3 /optional
16 255042510001 Side shiifter assembly(LD) M4 SR (LD) 1 i%%%/optional
255042510002  [Side shiifter assembly(CASCADE) || % i B (- B -F45) 1 %% /optional

55




NOBLELIFTi#% /7 FE4P16-18N
254198501042 XX HNEF# FOURTH ADDITIONAL PIPELINE (standard mast)
FF5/NO 4mig/SN Name LZFR B /QTY|  %&¥E/Remark

1 255030520022 Bush ©22x® 13x56 AT D 22x P 13x56 2

2 910400200005 big washer GB96.1-12-200HV KEABEIGBI6. 1-12-200HV 2

3 910400500008 Spring washer GB93-12 PEEEEIGB93-12 2

4 910100100056 Bolt GB5782-M12x90-8.8 IZH:GB5782-M12x90-8. 8 2

5 251127520001 Pulley ®110x42(double groove) | #i#t & 110x42 (W) 2

6 910100300025 Bolt GB5783-M8x35-8.8 12 }:GB5783-M8x35-8. 8 4

7 910400500006 Spring washer GB93-8 FHEL I EIGBI3-8 12

8 910400100006 Flat washer GB97.1-8-200HV V-3 FE[GBI7. 1-8-200HV 12

9 255028520034 Pipe press fixedly piank T2 [ 52 B 8

10 255028520035 mounting plate LR (B 3k) 4
254127520004 Hydraulic hose assembly (90°)10-L i J& & &% (90° ) 10-L3500-1SC-601 2 H=2500
252027520004 Hydraulic hose assembly (90°)10-U & & & &L % (90° ) 10-L3700-1SC-60| 2 H=2700
|| 252027520005 Hydraulic hose assembly (90°)10-1 3 &% & 1% (90° ) 10-1L4000-1SC-60| 2 H=3000
ﬁ!?‘ 255027520012 Hydraulic hose assembly (90°)10-L| % J& & &% (90° ) 10-L4250-1SC-601 2 H=3300
L’ " 255027520001 Hydraulic hose assembly (90°)10-1 i & & & 5% (90° ) 10-1L.4500-1SC-60| 2 H=3500
253530520006 Hydraulic hose assembly (90°)10-L i & & & 5% (90° ) 10-L4700-1SC-6 2 H=3700
253530520007 Hydraulic hose assembly (90°)10-U & & & & 5 (90° ) 10-L5100-1SC-60f 2 H=4000
i '15 255027520016 Hydraulic hose assembly (90°)10-L % J& & &% (90° ) 10-L5350-1SC-601 2 H=4300
1 1—--/ I 252027520025  |Hydraulic hose assembly (90°)10-L i f & i (90° ) 10-1L5600-15C-60f 2 H=4500
255027520018 Hydraulic hose assembly (90°)10-U & & & &L % (90° ) 10-L6150-1SC-60| 2 H=5000

,&Z/ m 12 255028520001 Joint (locking bend) 8-M16x1.5-M 1|3k (8 F %) 8-M16x1. 5-M18x1. 5-6 4

;_@‘ 13 254127520001 mounting plate AR 2

12_ & /,,7 M 14 910200200055  [Screw GB70.1-M8x16-8.8 B2ETGB70. 1-M8x16-8. 8 8
/ 255030520006  |Hydraulic hose assembly 10-L3370 i /% & & /% () 10-L3370-1SC-60° 2 1=2500
13/0 *"_14 254128520040 Hydraulic hose assembly 10-L3500 & & & & % (E) 10-L3500-1SC-60° 2 H=2700
7/&;\ \8 281227511001 Hydraulic hose assembly 10-L3800 i J& % i i (E) 10-1.3800-1SC-60° 2 H=3000
‘\14 s 281227511002  |Hydraulic hose assembly 10-L4200 ¥ JE & &4 A% (B) 10-1.4200-1SC-60° 2 H=3300
281227511003  |Hydraulic hose assembly 10-L4300 % /% &5 & /% () 10-1L4300-1SC-60° 2 1=3500
281227511004  |Hydraulic hose assembly 10-L4500 % /% &5 & /% (E) 10-L4500-1SC-60° 2 H=3700
281227511005  |Hydraulic hose assembly 10-L4900 i /% % & /% (E) 10-14900-1SC-60° 2 H=4000
281227511006 Hydraulic hose assembly 10-L5200 % JE % &5 (B) 10-15200-1SC-60° 2 H=4300
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NOBLELIFTI% /) FE4P16-18N

254198501042 XUF N # FOURTH ADDITIONAL PIPELINE (standard mast)

5 /N0 4Rhg/SN Name &R BR/QTY  £VE/Remark
s 281227511007 Hydraulic hose assembly 10-L5500 & & & % (E) 10-L5500-1SC-60° 2 H=4500
281227511008 Hydraulic hose assembly 10-L595Q i JE & & i () 10-1.5950-1SC-60° 2 H=5000

15

57




NOBLELIFTi#% 77 FE4P16-18N
254198501043 fujfeae KB K& (Z4h42HH)/Side shifter and pipeline installation(two stage full free)
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
1 254128510001 Transition steel pipe solder o B IRS 1
2 910400100006  |Washer GB97.1-8-200HV P-4 B GB97. 1-8-200HV
3 910400500006  |Washer GB93-8 LB GB93-8
4 941100400001 ScrewM8X20-8.8 B24TM8x20-8. 8
5 910300500006  |Nut GB889.1-M12-10 12 RFGB88Y. 1-M12-10 1
6 910400100008  |Washer GB97.1-12-200HV P34 FEIGBI7. 1-12-200HV 1
7 255030520022 Bushing e 1
8 255030520021 Pulley ¢110x27 WH & 110x27 (HfE) 1
9 910400200005  |Washer GB97.1-12-200HV KA EIGBI6. 1-12-200HV 1
10 910100100058 Bolt GB5783-M12x100-8.8 12 FEGB5783-M12x100-8. 8 1
281229020021 Hydraulic hose assembly 10-L165Q & & & 5 (B) 10-L1650-1SC-60 2 H=2500
1 254130520004 Hydraulic hose assembly 10-L1748 7 1 & & B (B 10-11795-1SC-60° 2 H=2700
281229020022 Hydraulic hose assembly 10-L1900 & % & i () 10-1.1900-1SC-60° 2 H=3000
11 255030520001 Hydraulic hose assembly 10-L206( #; [ & & 5% (B 10-12060-1SC-60° 2 H=3300
255028520044 Hydraulic hose assembly 10-L215Q % /£ & & 5% () 10-1.2150-1SC-60° 2 H=3500
255028520018 Hydraulic hose assembly 10-L227q % i & & 5 (B) 10-1.2270-1SC-60° 2 H=3700
254130520009 Hydraulic hose assembly 10-L247( i & & & 5k (B) 10-L2470-1SC-60° 2 H=4000
. 12 941100100009  |Screw M6X12-8.8 1247 M6x12-8. 8 1
& :: 13 910400500005  |Washer GB93-8 LB GB93-6 1
14 910100300016  |BoltGB5783-M6X50-8.8 12 FEGB5783-M6x50-8. 8 2
18&: ! 15 910301300002 Nut GB17880.1-M6X16.5 12 RFGB17880. 1-M6x16. 5 1
16 910400100005  |Washer GB97.1-6-200HV P-4 EGB97. 1-6-200HV
254128510012 Groove welding L=705 Ah AR L1=705 1 H=2500
254128510013  |Groove welding L=805 AT IRA1=805 1 H=2700
254128510014 Groove welding L=955 b SR E1.=955 1 H=3000
17 254128510015 Groove welding L=1105 AN SR IES1=1105 1 H=3300
254128510016  |Groove welding L=1205 A SR A 121205 1 H=3500
254128510017 Groove welding L=1305 SRS FESRE1=1305 1 H=3700
254128510018 Groove welding L=1505 A SRR E1=1505 1 H=4000
18 910200200059  |Screw GB70.1-M8x30-8.8 124TGB70. 1-M8x30-8. 8 1
19 255028520035 Rubber pipe lump B e R 2
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NOBLELIFTi#% /7 FE4P16-18N
254198501043 IR EHRLZE (ZHKLHH)/Side shifter and pipeline installation(two stage full free)
FF5/NO 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
20 255028520034 Pipe press fixedly piank T & [l e B 2 H=2500
254128510002 Groove welding L=400 NS5 -E1=515 1 H=2500
254128510003 Groove welding L=500 N SR A 1=565 1 H=2700
254128510004 Groove welding L=640 N SR E1=640 1 H=3000
21 254128510005 Groove welding L=800 N SR EAL=T15 1 H=3300
254128510006 Groove welding L=900 NSl 155 1=765 1 H=3500
254128510007 Groove welding L=1000 W SRR A 1=815 1 H=3700
254128510008 Groove welding L=1200 AN Sl LA 1.=890 1 H=4000
22 910300500003 Nut GB889.1-M6-10 IZEEGBSS9. 1-M6-10 1
23 254128520059 Pulley frame HE SR 1
254128520031 Hydraulic hose assembly 10-L235Q i & % & 5 (B) 10-1.2350-1SC-60° 2 H=2500/2700
4 254128520052 Hydraulic hose assembly 10-L2650 /& & & % (E) 10-L2650-15C-60° 2 H=3000/3300
254128520035 Hydraulic hose assembly 10-1.285( i & % s ik (B) 10-L2850-1SC-60° 2 H=3500/3700
254128520037 Hydraulic hose assembly 10-1315( &% & ik (B) 10-L3150-1SC-60° 2 H=4000
25 910100300025 Bolt GB5783-M8x35-8.8 I2F2GB5783-M8x35-8. 8 2
26 255028520001 Joint (locking bend) 8-M16x1.5-M1| 43k (8{%E %) 8-M16x1. 5-M18x1. 5-6| 2
27 910800100001 Oring 9.5x1.8 OF2FE-149. 5x1. 8 4
28 254142520001 Hydraulic hose assembly (90°)10-L % J& & &% (90° ) 10-L300-1SC-60° 2
255042510004 Side shiifter assembly(LH) M F% 2% 5k (LH) 1 %% /optional
29 255042510001 Side shiifter assembly(LD) #2820 A% (LD) 1 %3 /optional
7 255042510002  |Side shiifter assembly(CASCADE) |75 4% i it (R #7-F4%5) 1 %35 /optional

59




NOBLELIFTi#% 77 FE4P16-18N
254198501044 M35 R &2 (=94 BHH)/Side shifter and pipeline installation(three stage full free)
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 910100300054  |BoltGB5783-M12x80-8.8 12 H:GB5783-M12x80-8. 8 1
2 910400500008  |Washer GB93-12 A BIGBI3-12 1
3 91040020005 Washer GB96.1-12-200HV K HPEIGBY6. 1-12-200HV 2
4 255030520020  |Pulley e 1
255030520001 Hydraulic hose assembly 10-|3% & & & & ( B )10-L2060-1SC- 1 H=4000
255030520002 Hydraulic hose assembly 10-L231Q i & % = 5 (B) 10-1.2310-1SC-60° 1 H=4350
255030520003 Hydraulic hose assembly 10-L241Q £ %2 & 5% () 10-1.2410-1SC-60° 1 H=4500
5 255030520004 Hydraulic hose assembly 10-L261q 7 1 & & 5 (B) 10-1.2610-1SC-60° 1 H=4800
254130520001 Hydraulic hose assembly 10-L281q % 1 & & B (BL) 10-1.2810-1SC-60° 1 H=5000
254130520002  |Hydraulic hose assembly 10-L3110 3 45 i % (B) 10-13110-1SC-60° 1 H=5500
254130520003 Hydraulic hose assembly 10-L351( i & & & Ak (B) 10-L3510-1SC-60° 1 H=6000
6 254130520016  |Bush ¢ 20x ¢ 13x43 A% b 20x & 13x43 1
7 255030520022  |Bush ¢ 22x ¢ 13x56 A% b 22x ¢ 13x56 1
254130520004  |Hydraulic hose assembly10-L1795{3 [ & i % (1) 10-L1795-1SC-60° 2 H=4000
254130520005 Hydraulic hose assembly10-L18901 # /& & & i (H.) 10-1.1890-1SC-60° 2 H=4350
255030520025 Hydraulic hose assembly10-L1940{ 7 i & & i (BL) 10-1.1940-1SC-60° 2 H=4500
8 254130520006  |Hydraulic hose assembly10-L2040{ 3% H %5 i /% (E) 10-1L2040-1SC-60° 2 H=4800
254130520007  |Hydraulic hose assembly10-L2140] 3% 45 i /% (E) 10-1.2140-1SC-60° 2 H=5000
254130520008 Hydraulic hose assembly10-L2295{ # [T & & i (F) 10-12295-1SC-60° 2 H=5500
254130520009 Hydraulic hose assembly10-L2470{ 7 1 & s i (B) 10-1.2470-1SC-60° 2 H=6000
9 255030520021 Pulley ¢110x27 WE & 110x27 (Ff) 2
10 254130520014  |Pulley pole AT 1
11 255030520018  [Hydraulic steel pipe welding WERE RS 1
12 910400100006  [Washer GB97.1-16-200HV P44 [ GBI7. 1-8-200HV 3
13 910400100006  [Washer GB93-8 5 R PE GR93-8 5
14 910100300022  [Bolt GB5783-M8x20-8.8 12 F:GB5783-M8x20-8. 8 3
15 255029020011 Hydraulic hose assembly 10-L126( i & % = 5 () 10-11260-1SC-60° 2
16 254130510001 Sidesway steel pipe MM E 1
17 910200200059  [Screw GB70.1-M8x35-8.8 124TGB70. 1-M8x30-8. 8 2
18 255028520001 Joint (locking bend) 8-M16x1.5-M1] 23k (i€ %) 8-M16x1. 5-M18x1.5-6 2
19 910800100001 Oring 9.5x1.8 O F8-199. 5x1. 8 4
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NOBLELIFTI% /) FE4P16-18N

254198501044 M35 R &2 (=94 BHH)/Side shifter and pipeline installation(three stage full free)

= /N0 YmT5/SN Name ZFR BE/QTY &¥E/Remark

20 254142520001 Hydraulic hose assembly (90°)10-L i J& & & Bk (90° ) 10-1L.300-1SC-60° 2

255042510004 Side shiifter assembly(LH) 5% 2% 5k (LH) 1 3k /optional

21 255042510001 Side shiifter assembly(LD) MF 4 S (LD) 1 135 /optional

255042510002  |Side shiifter assembly(CASCADE) [ f]#% % & i (- #7-F4%5) 1 i%2%/optional
22 910200200062 ScrewGB5783-M8x45-8.8 124TGB70. 1-M8x45-8. 8 2
23 255028520035 Pipe press fixedly piank B e 2
@b\:\ f\ 24 255028520034 Rubber pipe lump iz 765 i) 2 B 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501045 XU HN‘E B (=245 ) /DOUBLE ADDITIONAL TUBE (three stage full free)
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
1 254130520016  |Bush ®20xd13x43 TE D 20x D 13x43 1
2 255030520020 Pulley ®120x42 15 © 120x42 (XA 1
3 910400200005  |Washer GB96.1-12-200HV K HPEIGBY6. 1-12-200HV 3
4 910400500008  |WasherGB93-12 A EEIGBI3-12 3
5 910100100048  [Bolt GB5782-M12x50-8.8 12 H:GB5782-M12x50-8. 8 3
255030520001 Hydraulic hose assembly 10-L206( i JE % & i () 10-1.2060-1SC-60° 2 H=4000
255030520002 Hydraulic hose assembly 10-L231Q % /£ %& & 5% () 10-1.2310-1SC-60° 2 H=4350
255030520003 Hydraulic hose assembly 10-L241q 7 1 & & 5 (B 10-1.2410-1SC-60° 2 H=4500
6 255030520004 Hydraulic hose assembly 10-L261q 7 1 & & 5 (BL) 10-1.2610-1SC-60° 2 H=4800
254130520001 Hydraulic hose assembly 10-L281Q i & 4 & 3% () 10-L2810-1SC-60° 2 H=5000
254130520002 Hydraulic hose assembly 10-L311Q i & % = i () 10-1.3110-1SC-60° 2 H=5500
95 254130520003 Hydraulic hose assembly 10-L351q 7 1 & & B (BL) 10-1.3510-1SC-60° 2 1=6000
7 255030520018 Hydraulic steel pipe welding 1 WENEREEGL 1
8 255029020014  |Hydraulic hose assembly 10-L1340 ¥ /& & /% (1) 10-L1340-1SC-60° 2
9 910400100006  |Washer GB97.1-8-200HV -4 FBIGB97. 1-8-200HV 8
10 910400500006  |WasherGB93-8 54 5 GB93-8 8
o4 11 910100300022  |Bolt GB5783-M8x20-8.8 12 H:GB5783-M8x20-8. 8 8
12 255030520019 Hydraulic steel pipe welding 2 WENEIRE2 1
255028520015 Hydraulic hose assembly 10-L177Q & & Sk (H) 10-L1770-1SC-60° 2 H=4000
23 254130520005 Hydraulic hose assembly 10-L189q 7 1 & & i (B) 10-1.1890-1SC-60° 2 H=4350
ot b# 255030520025 Hydraulic hose assembly 10-L194q 7 1 & & B (BL) 10-1.1940-1SC-60° 2 H=4500
1 21/ 27 mﬂ 13 254130520006 |Hydraulic hose assembly 10-L204Q#& J& & & At () 10-L2040-1SC-| 2 H=4800
254130520007  |Hydraulic hose assembly 10-L214( % JE %5 24 % (B) 10-1.2140-1SC-60° 2 H=5000
255030520002 Hydraulic hose assembly 10-L231( % & & & A& (E) 10-L2310-1SC-6 2 H=5500
254130520009 Hydraulic hose assembly 10-L247( i & & & A% (B) 10-L2470-1SC-60° 2 H=6000
14 255030520021 Pulley ®110x27 W ©110x27 (B fH) 4
15 254130520014  |Pulley pole R 2
16 255030520022  [Bush®20xd13x56 & D 20x P 13x56 1
17 910100100058  [Bolt GB5782-M12x100-8.8 12 H:GB5782-M12x100-8. 8 1
18 910400200005  [Washer GB96.1-12-200HV K ELBIGB96. 1-12-200HV 2
19 910100100056  |Bolt GB5782-M12x90-8.8 12 H:GB5782-M12x90-8. 8 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501045 XU HN‘E B (=245 ) /DOUBLE ADDITIONAL TUBE (three stage full free)

5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
255028520015 Hydraulic hose assembly 10-L1770 & & & 5% (B) 10-L1770-1SC-60° 2 H=4000
254130520005 Hydraulic hose assembly 10-L189q i & & & B (B) 10-L1890-1SC-60° 2 H=4350
255030520025 Hydraulic hose assembly 10-L194Q % %& & 5% () 10-1.1940-1SC-60° 2 H=4500

20 254130520006  |Hydraulic hose assembly 10-L204 % £ % & % () 10-1L2040-1SC-60° 2 1=4800
254130520007 Hydraulic hose assembly 10-|# J& & & B ( B ) 10-1L2140-1SC-[ 2 H=5000
255030520002 Hydraulic hose assembly 10-L231Q i & % = 5 (B) 10-1.2310-1SC-60° 2 H=5500
254130520009 Hydraulic hose assembly 10-L247Q % %% & 5% (H) 10-1.2470-1SC-60° 2 H=6000

21 255029020024  |Joint 8-2XM16x1.5-60° ek (BiE D) 8-2xM16x1. 5-60° 4

22 255031020006  |Hydraulic steel pipe welding WERE IR G 1

23 255029020011 Hydraulic hose assembly 10-L126 i J& % = i (B) 10-1.1260-1SC-60° 2

24 255028510022 Excessive pipe welding TN 1
255030520003 Hydraulic hose assembly 10-L241q 7 1 & & B (B 10-1.2410-1SC-60° 2 H=4000
254128520052 Hydraulic hose assembly 10-L265Q i & % & i () 10-1.2650-1SC-60° 2 H=4350
254131020006 Hydraulic hose assembly 10-L275Q & % & i () 10-1.2750-1SC-60° 2 H=4500

25 254131020007 Hydraulic hose assembly 10-L295Q i & % = i (B) 10-1.2950-1SC-60° 2 H=4800
254128520037 Hydraulic hose assembly 10-L315Q 7 1 & s i (BL) 10-1.3150-1SC-60° 2 H=5000
254131020009 Hydraulic hose assembly 10-L345( i & & & Ak (BL) 10-L3450-1SC-60° 2 H=5500
254131020010  |Hydraulic hose assembly 10-L3850 3 /% & & i (E) 10-13850-1SC-60° 2 H=6000

26 255031020004 | Axle ®20x70 #5 H A © 20x70 1

27 255031020007 Pulley ®90x22 o D 90x22 (FAAE) 2

28 254131010002 Pulley support welded 1 EE T IEA 1 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501046 #% X /Fork
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
940100100001  [Fork 100x35x920 FEH TT AT 5% X 100x35x920 2 8 /Inc. 1-2
940100100002  [Fork 100x35x950 FEHE ITAZY B2 X 100x35x950 2 135 /optional
A 940100100003  |Fork 100x35x1070 FEH TT AR 8 X 100x35x1070 2 13 /optional
940100100004  |Fork 100x35x1150 e AR $7 X 100x35x1150 2 1#%% /optional
940100100005 Fork 100x35x1220 FEE ITAZY 77 X 100x35x1220 2 i#%%% /optional
2\ 1 A Fork body T XAk 2
% 2 253098514101  |Lift pin assembly TEE ELK 2
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NOBLELIFTi#% /7 FE4P16-18N
254198501047 & X 42 (kp#EI14R) /Fork carrier(standard mast)
FF5/NO 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
1 255040510001 Load backrest welding PR S 1
2 910100300062 Bolt GB5783-M14x30-8.8 12 }:GB5783-M14x30-8. 8 8
3 910400500009 Washer GB93-14 A B GB93- 14 8
4 910400100009 Washer GB97.1-14-200HV “FAAREIGBIT. 1-14-200HV 8
5 910401300017  [Circlip GB894.1-32 b A 3P R4 Bl GB894. 1-32 4
6 940200300035 Parameter of compound roller 78.3| £ && % ¢ 78. 3-range=52. 5-56. 5 4
7 254138010101 Fork carrier weldind (standard maj 6t X 2242 &A (T AR 42) 1
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NOBLELIFTi#% /7 FE4P16-18N
254198501048 X% (k%= HH) /Fork carrier(standard mast)
5 /N0 YmH5 /SN Name &R BE/QTY &¥E/Remark
1 910100300062 Bolt GB5783-M14x30-8.8 IE#:GB5783-M14x30-8. 8 8
2 910400500009 Washer GB93-14 P A B GB93-14 8
3 910400100009 Washer GB97.1-14-200HV “FHAEIGBIT. 1-14-200HV 8
4 254138010211 Fork carrier welding (two stage full 55 X 2242 &A (4 EH HT148) 1
5 910200200077  |ScrewGB70.1-M10x30-8.8 I24TGB70. 1-M10x30-8. 8 1
6 910400100007 Washer GB97.1-14-200HV P PEIGBI7. 1-10-200HV 1
7 940200300035 Parameter of compound roller 78.3| § &% ¢ 78. 3-range=52. 5-56. 5 4
8 910401300017  |Circlip GB894.1-55 i1 8hL 1 1 I GBB94. 1-32 4
9 255040510001 Fork carrier welding PR RS 1
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NOBLELIFT# /1 FE4P16-18N
2541985010495% X 38 (=22 B H) /Fork carrier (two stage full free)
5 /N0 YmH5 /SN Name &R BE/QTY| %9 /Remark
1 910100300062 Bolt GB5783-M14x30-8.8 IE#:GB5783-M14x30-8. 8 8
2 910400500009 Washer GB93-14 P A B GB93-14 8
3 910400100009 Washer GB97.1-14-200HV “FHAEIGBIT. 1-14-200HV 8
4 254138010321 Fork carrier welding B IEEA 1
5 910400500007 Washer GB93-10 B GBI3-10 1
6 910200200077  |Screw GB70.1-M10x30-8.8 14T GB70. 1-M10x30-8. 8 1
7 940200300035 Parameter of compound roller 78.3| § &% ¢ 78. 3-range=52. 5-56. 5 4
8 910401300017 Circlip GB894.1-32 Tl P 3 124 BB GB894. 1-32 4
9 255040510001 Fork carrier welding PhRLRIRE S 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501050 |JZE (hr#EI14E) /Mast (standard mast)
5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark
1 910401300018  |Circlip GB894.1-35 4 FH £ e GBBYA. 1-35 4
2 940200300035 Composite roller ® 78.3 = 52.5-56.| & &1& % @ 78. 3-range=52. 5-56. 5 4
254144010011  [Mast 2500 M TSRS (2500) 1 H=2500
254144010012  |Mast 2700 M5 EE (2700) 1 H=2700
254144010013 Mast 3000 P91 T3EIE4 (3000) 1 H=3000
254144010014  |Mast 3300 PT14E S (3300) 1 H=3300
3 254144010015  |Mast 3500 M 14545 (3500) 1 H=3500
254144010016  |Mast 3700 M TSR EE (3700) 1 H=3700
254144010017  |Mast 4000 P T5E4R4 (4000) 1 H=4000
254144010018  |Mast 4300 PSR S (4300) 1 H=4300
254144010019  |Mast 4500 T4 RS (4500) 1 H=4500
254144010020  |Mast 5000 T4 (5000) 1 H=5000
4 910100300035  |Bolt GB5783-M10x20-8.8 12 FGB5783-M10x20-8. 8 4
5 910400500007  |Washer GB93-16 P4 B GBI3-10 4
6 255044010057  |Axle ¢30x82 # Ho A d 30x82 2
254144010001 Mast 2500 ARG (2500) 1 H=2500
254144010002  [Mast 2700 AMTTHEIEA (2700) 1 H=2700
254144010003  |Mast 3000 AMTIEES (3000) 1 H=3000
254144010004  |Mast 3300 AMT1HRE A (3300) 1 H=3300
; 254144010005  [Mast 3500 A TSRS (3500) 1 H=3500
254144010006  [Mast 3700 AR (3700) 1 H=3700
254144010007  |Mast4000 AR A (4000) 1 H=4000
254144010008  |Mast 4300 AMTTZRIRE (4300) 1 H=4300
254144010009  [Mast 4500 ARG (4500) 1 H=4500
254144010010  |Mast 5000 A TTHEIEA (5000) 1 H=5000
8 251144010001  |Axle ¢30x82 GHFL) 5 H 4k ©30x82 2
9 254144020063  |Bearing bush BT 2
10 254144020100 Bearing cover K 5 2
11 910400500010  [Washer GB93-16 A EEIGBI3-16 4
12 910100200016  |Bolt GB5785-M16x1.5x70-8.8 12 FEGB5785-M16x1. 5x70-8. 8 4
13 911200100004  |Grease nipple JB7940.1-M10x1  |3Ji#FJB7940. 1-M10x1 2
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NOBLELIFTi% 7

FE4P16-18N

254198501051 |J%E (ZZ&K4LHHMH) /Mast (three stage full free)

5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark

1 910401300018  |Circlip GB894.1-35 4 FH £ e GBBYA. 1-35 4

2 940200300035 Composite roller ® 78.3 = 52.5-56.| & &1& % @ 78. 3-range=52. 5-56. 5 4
254143510011  [Mast 2500 M TSRS (2500) 1 H=2500
254143510012  |Mast 2700 1484 (2700) 1 H=2700
254143510013 |Mast 3000 P TSE4R4 (3000) 1 H=3000
254143510014  |Mast 3300 PT14E S (3300) 1 H=3300

3 254143510015  |Mast 3500 M 14545 (3500) 1 H=3500
254143510016  [Mast 3700 1484 (3700) 1 H=3700
254143510017  [Mast 4000 P T5E4R4 (4000) 1 H=4000
254143510018  |Mast 4300 PSR S (4300) 1 H=4300
254143510019  |Mast 4500 T4 RS (4500) 1 H=4500
254143510020  |Mast 5000 T4 (5000) 1 H=5000

4 910100300035  |Bolt GB5783-M10x20-8.8 12 FGB5783-M10x20-8. 8 4

5 910400500007  |Washer GB93-10 P4 B GBI3-10 4

6 255044010057  |Axle ¢30x82 5 Hoh @ 30x82 2
254143510001  [Mast 2500 A4S (2500) 1 H=2500
254143510002  |Mast 2700 HMTSRAEE (2700) 1 H=2700
254143510003 Mast 3000 AMTTHRIEA (3000) 1 H=3000
254143510004  |Mast 3300 AMT1HRE A (3300) 1 H=3300

; 254143510005  [Mast 3500 A4S (3500) 1 H=3500
254143510006  [Mast 3700 AR (3700) 1 H=3700
254143510007  |Mast4000 AT5R4A (4000) 1 H=4000
254143510008  |Mast 4300 AMTTZRIRE (4300) 1 H=4300
254143510009  [Mast 4500 ATI4R S (4500) 1 H=4500
254143510010  [Mast 5000 AT1EE4E (5000) 1 H=5000

8 251144010001  |Axle ¢30x82 (7LD i B © 30x82 2

9 254144020063  |Bearing bush BT 2

10 254144020100 Bearing cover o 2

11 910400500010  [Washer GB93-16 A EEIGBI3-16 4

12 910100200016  |Bolt GB5785-M16x1.5x70-8.8 12 FEGB5785-M16x1. 5x70-8. 8 4

13 911200100004  [Grease nipple JB7940.1-M10x1  |Jfi#£JB7940. 1-M10x1 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501052 |12 (=% 42 BHH) /Gantry (three levels of full freedom)
£S5 /NO YmT5/SN Name ZFR BE/QTY & ¥E/Remark
1 910401300018  |Circlip GB894.1-35 4 FH £ e GBBYA. 1-35 4
2 940200300035 Composite roller ® 78.3 = 52.5-56.| & &1& % @ 78. 3-range=52. 5-56. 5 4
254144510001 Mast 4000 AMTTEEAE 54000 1 H=4000
254144510002  |Mast 4350 AT IEE 4350 1 H=4350
254144510003 Mast 4500 A TTHEIE A 4500 1 H=4500
| 3 254144510004  |Mast 4800 AN TR EE 4800 1 H=4800
254144510005 Mast 5000 AT BEIEA 5000 1 H=5000
254144510006  [Mast 5500 A TSR IEE 5500 1 H=5500
254144510007  |Mast 6000 A TRIEE6000 1 H=6000
4 254144520030  |Embrace hoop P T SR 2% 1 B AR 2
5 910400100010  |Washer GB97.1-16200HV T [EIGBIT. 1-16-200HV 4
6 910400500010  [Washer GB93-16 S EEIGBI3-16 4
7 910100400028  |Bolt GB5786-M16x1.5 x35-8.8 12 FEGB5786-M16x1. 5x35-8. 8 4
254144510023  |Mast 4000 284244000 1 H=4000
254144510024  [Mast 4350 48R 54350 1 H=4350
254144510025  |Mast 4500 T 454500 1 H=4500
8 254144510026  [Mast 4800 HR T HR IR 54800 1 H=4800
254144510027  |Mast 5000 b [ 24245000 1 H=5000
254144510028  |Mast 5500 AR 45500 1 H=5500
254144510029  |Mast 6000 T 4EEE6000 1 H=6000
9 910100300035  |Bolt GB5783-M10x20-8.8 12 FEGB5783-M10x20-8. 8 4
10 910400500007  |Washer GB93-10 55 A B GBY3-10 4
11 910400100007  |Washer GB97.1-10-200HV P34 B GB97. 1-10-200HV 4
12 255044010057  |Axle ¢30x82 5 B @ 30x82 2
254144510037  [Mast4000 P9 1T HEIE454000 1 H=4000
254144510038  |Mast 4350 T2 E-44350 1 H=4350
254144510039  [Mast4500 P 14554500 1 H=4500
13 254144510040  |Mast4800 1224854800 1 H=4800
254144510041 Mast 5000 P11 3E)E455000 1 H=5000
254144510042  |Mast 5500 P T 4245845500 1 H=5500
254144510043  |Mast 6000 P T 4R 46000 1 H=6000
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N

NOBLELIFTi#% 77 FE4P16-18N
254198501052 [J42(=%¢4 H H) /Gantry (three levels of full freedom)
5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark
14 251144010001  |[Axle ¢30x82 (AL 77 B4l © 30x82 2
15 255044020006 Bearing bush L 2
16 255044020005  |Bearing cover S 2
17 910400500010  |Washer GB93-16 B GBI3-16 4
=== 18 910100200016  [Bolt GB5785-M16x1.5x70-8.8 1244 GB5785-M16x1. 5x70-8. 8 4
19 910400100010  [Washer GB97.1-16-200HV P34 8|GB97. 1-16-200HV 4
20 911200100004 Grease nipple JB7940.1-M10x1  |Jli#£JB7940. 1-M10x1 2
|~
4

71




NOBLELIFTi% /7 FE4P16-18N
254198501053 & F I HL(FR#EI14E) /Lifting cylinder(standard mast)
5 /N0 4Rhg/SN Name &R BR/QTY  £VE/Remark
252044510005  |Lifting chain LH1234-85 AL T 44 LH1234-85 2 H=2500
252144014001 Lifting chain LH1234-91 T E S LH1234-91 2 H=2700
252144014011  |Lifting chain LH1234-99 AT LH1234-99 2 H=3000
252144014003  |Lifting chain LH1234-105 AL THEEACLH1234-105 2 H=3300
2 251244014011 Lifting chain LH1234-111 T BE S LH1234-111 2 H=3500
qﬂ'{‘ﬁ(f/ (@ E/3 g A A 252144014005 Lifting chain LH1234-117 AT BES4LH1234-117 2 H=3700
A */4 N ny 251244514007  |Lifting chain LH1234-135 AL T 44 LH1234-135 2 H=4000
@3 %’ FIB 4:.\ 251244514008  [Lifting chain LH1234-145 AL THEE 2K LH1234-145 2 H=4300
8 - 1l g\:z 252144014008  |Lifting chain LH1234-147 T 4 LH1234-147 2 H=4500
1§ T _L\ 252144014009 Lifting chain LH1234-161 AT 24 LH1234-161 2 H=5000
7% N 7/3 é\“ 254144010021  [Cylinder(H=2500) L (H=2500) 2 H=2500
:\“ = A 8 254144010022 |Cylinder(H=2700) T (H=2700) 2 H=2700
{é n—8 | TNl 2| 254144010023  |Cylinder(H=3000) sl T (H=3000) 2 H=3000
N 1 : ;32% ¥ N 254144010024  [Cylinder(H=3300) T (H=3300) 2 H=3300
Ll _\33: :43\; . 254144010025 | Cylinder(H=3500) ST (H=3500) 2 H=3500
I R B 254144010026 | Cylinder(H=3700) WHT (H=3700) 2 H=3700
B 25\’53 254144010027  |Cylinder(H=4000) JHL (H=4000) 2 H=4000
'1é LY. ” 27\# 254144010028  |Cylinder(H=4300) ST (H=4300) 2 H=4300
Lé, g\* ) ze\é 254144010029  |Cylinder(H=4500) L (H=4500) 2 H=4500
51* p 3@ 254144010030  |Cylinder(H=5000) T (H=5000) 2 H=5000
- E C 254198510001 Seal kits(standard mast lifting cylind = 35} - & B0, (bRl [ 128 A2 THGT) 2
i 20\; 1 940200500004 Chain wheel bearing780708K1-®9] 4444 47k 780708K1- ® 95x @ 40x21 2
8 ny 2 910401300020  |Circlip GB894.1-40 il FH 35 1 14 FEI GBB94. 1-40 2
3 910100300051  |Bolt GB5783-M12x35-8.8 B2 HEGB5783-M12x35-8. 8 2
4 910400500008  |Washer GB93-12 45 41 8 GB93-12 2
5 A Split pin 2x3 FFO44 2x32 2
6 A LH1223 chain LH122387 2% 2
7 A Joint Koz sk 2
8 A Split pin 3.2x30 FIO4H 3. 2x30 2
9 A Nut M16x1.5 BEREM16x1. 5 2
10 A Nut M16x1.5 BRI HEREM16x1. 5 2
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NOBLELIFTi#% 77 FE4P16-18N
254198501053 & F I HL(FR#EI14E) /Lifting cylinder(standard mast)
BFE/NO YRA%/SN Name BE/QTY #&F/Remark
11 A Joint vk 2
12 254144020060 Fixing ring [&] & P 2
13 254144020061  |shield Bt = 2
14 254144020062 Fixing seat [&] 5 e 2
15 910400100006  |Washer GB97.1-8-200HV SEH4EGBIT. 1-8—-200HV 4
1, 16 910400500006  |Washer GB93-8 3 44 B GB93-8 4
@@Q/ @ 3 0 17 910300100006  |Nut GB6170-M8-10 2 FFGB6170-M8-10 4
A z';t : § T 18 910300100007  |Nut GB6170-M10-10 12 BEGB6170-M10-10 2
%3 5\1 rg +\ 19 910100300038  |Bolt GB5783-M10x35-8.8 2 HEGB5783-M10x35-8. 8 2
ﬁ\a“’ ~ 1l g\gg 20 910400500007 | Washer GB93-10 B4 GBI 10 6
1§ . 5 6 7 ..L\ 21 910100400002 Bolt GB5786-M10x1.25x20-8.8 |42 }2GB5786-M10x1. 25x20-8. 8 2
Ny N / 5:13\:: 22 A Piston rod 5 FEAT 1
- :ﬂ . 23 A Adjusting bushing  35.5x & 44xL1 | A4 & 35. 5x b 44xL1 1
y/ 3\31 2 A 24 A Circlip CAEZE]E 1
T W\g 6\3323 5 Ll % 25 A Bearing D45x8(t=2.5) % K FFD45x8 (1=2. 5) 1
= 1™y ZZQ% 26 A Catch35x45x3 4/ 35x45x3 1
B 2 27 A Seal ring 45x35x6 L 25 1 1
T 1 g?:; 28 A Piston rod 9k 1
é Lé /%& 15 46 | 2 29 A Copper bushing GHESS 1
T Ly | 2 30 A Circlip £ 2415 1] 1
%18 1 2 @ 31 A Dust ring B 2b 8 1
:'E @ 32 A Seal ring il FH 2 3+ B 1
E ﬁg 33 A Guide sleeve IS EESS 1
34 A Orring O %5 5} P 1
35 A Bearing 3530 AN 4l K 3530 1
36 A Cylinder AL 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501054 EFFREmEL (=KL B H) /Short lifting cylinder (two stage full free)
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
254143510060 |Lifting chain LH1266-65 LT 2 LH1266-65 2 H=2500
254143515001 Lifting chain LH1266-71 T BE 24 LH1266-67 2 H=2700
254143510061 Lifting chain LH1266-79 AL FHEE 2K LH1266-71 2 H=3000
254144510016  |Lifting chain LH1266-87 TS5 LH1266-75 2 H=3300
A 254144510017  |Lifting chain LH1266-93 T % LH1266-77 2 H=3500
254144540004  |Lifting chain LH1266-97 LT 2 LH1266-81 2 H=3700
252143510071 Lifting chain LH1266-105 AT 25 LH1266-85 2 H=4000
i 254144510019  |Lifting chain LH1266-113 TS5 LH1266-89 2 H=4300
" Zl;% 21;?; 252143510072 |Lifting chain LH1266-119 LT 2 LH1266-91 2 H=4500
2% BALEA var 254143510065  |Lifting chain LH1266-133 T 4 LH1266-97 2 1125000
' '32 ‘é i i a 254143510100  |cylinder (M)(H=2500) L (M) (H=2500) 1 H=2500
Sl ; 254143510101 cylinder (M)(H=2700) L (M) (H=2700) 1 H=2700
%, VE?J ™ 254143510102 cylinder (M)(H=3000) ST (M) (H=3000) 1 H=3000
/A —Ta 3 3 254143510103 cylinder (M)(H=3300) G (W) (H=3300) 1 H=3300
. %ﬁ) s 254143510104  |cylinder (M)(H=3500) TEL (1) (H=3500) 1 H=3500
e cp/g ¢ 254143510105 cylinder (M)(H=3700) HE (M) (H=3700) 1 H=3700
3 % - 254143510106 |cylinder (M)(H=4000) ST () (H=4000) 1 H=4000
3 ) 16 3/% 254143510107 cylinder (M)(H=4300) L (M) (H=4300) 1 H=4300
Z g .ﬁ: 254143510108  |cylinder (M)(H=4500) AL (1) (H=4500) 1 H=4500
1 Z Co 136 254143510109 cylinder (M)(H=5000) L (M) (H=5000) 1 H=5000
ig %F g |17 C 254198510004  |Seal kits (two stage full free middle| 2 {2 53061, (— 2% 4 B 5D 1
1 A Dust ring 55 24> P&l 1
2 A Catch 50x60x3 4 H50x60x3 1
3 A Seal ring il FH 2 3 P 1
4 A Guide sleeve FHE 1
5 A Oring D75 024 2 5 D75 1
6 A Oring D70 02 H D70 1
7 A Bearing 5035 N K5035 1
8 A Piston rod 5 FEAT 1
9 A Circlip ez 1
10 A Piston assembly T 2E 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501054 EFFREmEL (=KL B H) /Short lifting cylinder (two stage full free)
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
11 A Back up ring 70x20x3 SCAIRT0x20x3 1
12 A Circlip 70x60x3 14 70x60x3 1
13 A Seal ring vaESE] 1
14 A Valve bushing RS 1
15 A Spring s 1
16 A Valve plug I 1
95 17 A O ring 074 % 44 ] 1
. H;zs 21;’;; 18 A Circlip ¢12 P40 b 12 1
B % ; @29/3031 A v 19 A Circlip g22 1408 b 22 1
0 5 20 A Slide valve v ] 1
32 6/5/;?: | Y 21 A Spring P !
7/@&} = B 22 A Cylinder Bk 1
4 18 ' 23 A Spacer O 1
13 3 A 24 A Screw M5x5 B2ATM5x5 1
3 L %? 25 910100300069  |Bolt GB5783-M16x35-8.8 IZA2GB5783-M16x35-8. 8 1
AN qﬂ% ‘ 26 910400500010  |Washer GB93-16 S E B GBI3-16 1
Rl 1 27 910200200057  |ScrewGB70.1- M8x20-8.8 Z%TGB70. 1-M8x20-8. 8 2
38 %g '1/; 28 910400500006  [Washer GB93-8 T EE I GBY3-8 4
y B 18 i; 29 254143520056  |Chain wheel bearing B il 1
4 N 17 ; 30 940200500009  [Chain wheel bearing 785208-00- & |44 ¢ 7% 785208-00- d 95x b 40x d 4 1
41 i g; p i B 1137 31 910401300020  |Circlip GB894.1-40 4 FH R E GBBYA. 1-40 2
a ‘D%QF 9 32 254143510050  |Chain wheel weld BERC IR A 1
33 254143520072  |Embrace hoop EiLET 1
34 910400100006  |Washer GB97.1-8-200HV ST H4PEIGBI7. 1-8—-200HV 2
35 910100300022  |Bolt GB5783-M8x20-8.8 I CB5783-M8x20-8. 8 2
36 A LH1266 chain LH1266#x 2 5% 1
37 254143520070  |Joint Kok 1
38 A Split pin GB91-3.2x40 TFFI45GBI1-3. 2x40 1
39 254143520071  |Joint J o Sk 1
40 A Split pin2.5X16 TF 1442, 5X16 2
41 A Nut M18x1.5 IZEFMI8X1. 5 2
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NOBLELIFTi% 7

42
3

FE4P16-18N
254198501054 SHFFEMmEL (&K 4A HH) /Short lifting cylinder (two stage full free)
= /N0 YmT5/SN Name ZFR BE/QTY &¥E/Remark
42 910400500008 Washer GB93-12 HREEINEI GBI3-12 1
43 910100400009 Bolt GB5786-M12x1.25x25-8.8 IZ2}:GB5786-M12x1. 25x25-8. 8 1
44 255044020158 Spherical nut m18x1.5 ER B2 REM18x1. 5

YT

L
m
R A R

i

|
|

Q@ﬂ@ﬁ
SN,
o

(

2

22

13
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NOBLELIFTi% /7 FE4P16-18N
254198501055 FLFHMEL (—KLHH)/Lifting cylinder (two stage full free)
5 /N0 4Rhg/SN Name &R BR/QTY  £VE/Remark
254143510120  |cylinder(R)(H=2500) ML (R) (H=2500) 1 H=2500
254143510121  [cylinder(R)(H=2700) W (R) (H=2700) 1 H=2700
254143510122 |cylinder(R)(H=3000) WL (R) (H=3000) 1 H=3000
254143510123 |cylinder(R)(H=3300) L (R) (H=3300) 1 H=3300
A 254143510124  |cylinder(R)(H=3500) W R) (H=3500) 1 H=3500
254143510125 cylinder(R)(H=3700) JEL (R) (H=3700) 1 H=3700
254143510126  |cylinder(R)(H=4000) WL (R) (H=4000) 1 H=4000
@ A 254143510127  |cylinder(R)(H=4300) ML (R) (H=4300) 1 H=4300
ﬁ 2% 5 254143510128  [cylinder(R)(H=4500) ML (R) (H=4500) 1 H=4500
- j < 254143510129  |cylinder(R)(H=5000) L R) (H=5000) 1 H=5000
g ?\g 4'. 13 254143510110  |cylinder(L)(H=2500) i (L) (H=2500) 1 H=2500
4 i 254143510111 |cylinder(L)(H=2700) it (L) (H=2700) 1 H=2700
10 d I 254143510112 |cylinder(L)(H=3000) S (L) (H=3000) 1 H=3000
18 19 254143510113 |cylinder(L)(H=3300) L (L) (H=3300) 1 H=3300
T 254143510114  |cylinder(L)(H=3500) L (L) (H=3500) 1 H=3500
e B 254143510115 |cylinder(L)(H=3700) HifL (L) (H=3700) 1 H=3700
254143510116  |cylinder(L)(H=4000) L (L) (H=4000) 1 H=4000
4\% 2/ 254143510117 | cylinder(L)(H=4300) AT (L) (H=4300) 1 H=4300
—d A\é — 254143510118  |cylinder(L)(H=4500) T (L) (H=4500) 1 H=4500
% - P 254143510119 |cylinder(L)(H=5000) it (L) (H=5000) 1 H=5000
gj % 7= C 254198510002  |Seal kits (two stage full free lifting q & 3 - &30 A, (— 24 B R FHD) 2
10 5| 1 A Connecting rod JEEREAT 1
-8 2‘1’\ ﬂ géﬁ 2 A O ring 0155 4} [ 1
%ﬁ\m e 2 3 A Piston rod assembly FEFEET B 1
4 A Adjusting bushing ik 2
5 A Piston CF PPy 5 2
6 A ScrewM4x6 PN 7N FA T 3 5 [ R £ T M4 x6 2
7 A Circlip 918 LT E & 18 2
8 A Copper bushing & 2
9 A Spring L 2
10 A Buffer plunger Sk 2E 2
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NOBLELIFTI% /) FE4P16-18N

254198501055 AWK (ZHKLEHH)/Lifting cylinder (two stage full free)

NN

A}

[}

A,

SRR

N RN

LW

F5 /N0 YmH5 /SN Name ZFK BE/QTY| %9 /Remark
11 A Supporting ring45x15x2.5 S AIR45x15%2. 5 2
12 A LBH Dust ring LBHE5 22 8] 2
13 A Catch 32x42x3 4 F32x42x3 2
14 A Seal ring il FH 2 3 P 2
15 A Guide bushing SnHE 2
16 A Catch 45x50x1.5 4 7 45x50x1. 5 2
17 A O ring O 25 &5 ] 2
. 18 A Bearing3230 BT 47K 3230 2
- 19 A Cylinder HLAA 2
12 20 A Anti-explosion valve PF3/8-M18x1.| [ 1 ®PF3/8-M18x1. 5 1
e 21 A Dowel pin10x26 [FFE410x26 2
]; 22 910400500008  |Washer GB93-12 S A P8 GR93-12 2
o 23 910100400009 Bolt GB5786-M12x1.25x25-8.8 IE}:GB5786-M12x1. 25x25-8. 8 2
24 910100400029 Bolt GB5786-M16x1.5x40-8.8 12 }:GB5786-M16x1. 5x40-8. 8 1
25 910400500010 Washer GB93-16 B GB93-16 1
¢ 26 A Plunger rod assembly o FEZEAT SR 1
Pl
12
e
7=
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NOBLELIFTi#% 77 FE4P16-18N
254198501056 4EF-FEmE (=% 4£BHH) /Short 1ifting cylinder (three stage full free)
4RI /SN Name £ FK BE/QTY £57E/Remark
254144510014 |Lifting chain LH1266-69 A FH5E 44 LH1266-69 2 H=4000
254143510061 Lifting chain LH1266-71 EFHEE S LH1266-71 2 H=4350
254144510015 Lifting chain LH1266-73 AT 2K LH1266-73 2 H=4500
254144510016  [Lifting chain LH1266-75 TS5 LH1266-75 2 H=4800
254144510017  |Lifting chain LH1266-77 A FHEE S LH1266-77 2 H=5000
254144540004 Lifting chain LH1266-81 T 5% 25 1LH1266-81 2 H=5500
254143510063 Lifting chain LH1266-87 AT 2K LH1266-87 2 H=6000
254144510030 Cylinder (M)(H=4000) L (M) (H=4000) 1 H=4000
% — 254144510031 |Cylinder (M)(H=4350) L () (H=4350) 1 H=4350
I 2 254144510032 Cylinder (M)(H=4500) HIEL (M) (H=4500) 1 H=4500
u - @ — B 254144510033 Cylinder (M)(H=4800) L (M) (H=4800) 1 H=4800
— i } = 3 254144510034 Cylinder (M)(H=5000) HiL (M) (H=5000) 1 H=5000
< | ‘23‘\24 254144510035 |Cylinder (M)(H=5500) JHE (M) (H=5500) 1 H=5500
| N 254144510036 | Cylinder (M)(H=6000) JHIEL O) (H=6000) 1 H=6000
VE?J ™1 C 254198510005 Seal kits (three stage full free lifting 25 &= & B (=284 E B i) 1
b 3 ¢ 1 A Dust ring 7 24> el 1
rgg - 2 A Catch 50x60%3 4 F50x60x3 1
11 . 3 A Seal ring il P 2 1
P 12 L -
Pt <P/ 13 4 A Glide sleeve ShE 1
L J 14 . 5 A Oring D75 01 % 34 EID75 1
\40 15 = : g j::i ‘
éle = 6 A Oring D75 0% %2 351 BEID70 1
- %g w5 7 A Bearing5035 A K 5035 1
= n g 19 8 A Piston rod T ZEAT 1
g‘” — = 9 A Circlip R 24424 P 1
[E%O'Qﬂ 2 10 A Piston assembly i FE A 1
- 11 A Support ring 70x20x3 FARIRT0x20x3 1
12 A Catch 70x60x3 4 F70x60x3 1
13 A Seal ring FL 2 1 1
14 A Valve cover 13RS 1
15 A Spring P 1
16 A Valve plug 150 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501056 4EF-FEmE (=% 4£BHH) /Short 1ifting cylinder (three stage full free)
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark
17 A Catch A 1
18 A Orring OF 2 4 BD20x2. 4 1
19 A Circlip 22 P40E 22 1
20 A Slide valve bEdl) 1
21 A Spring2.3x15x48.5 P2, 3x15x48. 5 1
22 A Cylinder AL 1
23 A Spacer E70an 1
24 A Screw M5x5 P 7S A (R A SK R ET M5 x5 1
25 910100300069 Bolt GB5783-M16x35-8.8 2 F25783-M16x35-8. 8 1
26 910400500010 SpringWasherGB93-16 B GBI3-16 1
< 27 254144510020  |Chain wheel base G R 1
g//; = 28 254144520029 Chain wheel washer B A 1
s } 29 940200500009 Chain wheel bearing 785208-00- & |44 #1 4 785208-00— ¢ 95x & 40x47 1
<P | 30 254144520031  |Chain wheel bearing BERE 1
Sdlh= 31 910401300020 | Circlip GB894.1-40 Yo P 4 4 PEIGBBOA. 1-40 2
— -7/§Ej ™~ 32 A split pin2.5x40 IF L1452, 5x40 2
1 |8 33 A LH1266 chain LH12664i =X 2
r ?o 34 254143520070  |Joint Kgesk 2
11 35 A Split pin 3.2x30 FF 453, 2x30 2
A %ﬁ 36 A Nut M18x1.5 FRTTHZ M 181, 5 2
o gm 37 A Nut M18x1.5 HZREM18x1. 5 2
ig 38 254144520032 Hydro cylinder fixed loop JHIRT [3] 2 1
17 39 910400500006 Spring Washer GB93-8 FHELEEIGBI3-8 2
}3 40 910300100006  [Bolt GB6170-M8-10 12 REGB6170-M8-10 2
41 254143520071  |Joint Joi 4k 2
42 910400500008 SpringWasherGB93-12 B GB93-12 1
43 910100400009  [BoltGB5786-M12x1.25x25-8.8  |#24:GB5786-M12x1. 25x25-8. 8 1
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NOBLELIFTi% 7

FE4P16-18N

254198501057 #EFFMEL(=HK 4L BEH) /Lifting cylinder (three stage full free)

B

5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
254144510044  |Cylinder (L)(H=4000) i (L) (H=4000) 1 H=4000
254144510045 Cylinder (L)(H=4350) L (L) (H=4350) 1 H=4350
254144510046  |Cylinder (L)(H=4500) WL (L) (H=4500) 1 H=4500

A 254144510047  |Cylinder (L)(H=4800) Wi (L) (H=4800) 1 H=4800
254144510048 Cylinder (L)(H=5000) T (L) (H=5000) 1 H=5000
254144510049 Cylinder (L)(H=5500) L (L) (H=5500) 1 H=5500
254144510050  |Cylinder (L)(H=6000) Wi (L) (H=6000) 1 H=6000
254144510051 CyRinder (R)(H=4000) L (R) (H=4000) 1 H=4000
254144510052 CyRinder (R)(H=4350) ML (R) (H=4350) 1 H=4350
254144510053  |CyRinder (R)(H=4500) WL (R) (H=4500) 1 H=4500

B 254144510054  |CyRinder (R)(H=4800) WL (R) (H=4800) 1 H=4800
254144510055  [CyRinder (R)(H=5000) L (R) (H=5000) 1 H=5000
254144510056 | CyRinder (R)(H=5500) JHE (R) (H=5500) 1 H=5500
254144510057  |CyRinder (R)(H=6000) WL R) (H=6000) 1 H=6000

C 254198510003 Seal kits(three stage full free lifting| & &= - & FA (=28 4 H BT 2
252044510006  |Lifting chainLH1234-95 FETHE46LH1234-95 2 H=4000
251244014003 Lifting chainLH1234-101 ETHBESLH1234-101 2 H=4350
252144014003 Lifting chainLH1234-105 T EE 45 LH1234-105 2 H=4500

D 251244014004  |Lifting chainLH1234-109 HE T 25 LH1234-109 2 H=4800
251244514005 Lifting chainLH1234-115 T E4LH1234-115 2 H=5000
252144014002 Lifting chainLH1234-123 ETHBESLH1234-123 2 H=5500
252144014006  |Lifting chainLH1234-133 ETHBESLH1234-133 2 H=6000

1 254144520093 |Inner hoop Py $1 §ili 2

2 254144520092  |Outer hoop CAiLE 2

3 910400500007  |Washer GB93-10 3 4 [ GBI3-10 4

4 910400100007  |Washer GB97.1-10-200HV P34 FEIGBI7. 1-10-200HV 4

5 910100300037  |BoltM10x30 12 44£GB5783-M10x30-8. 8 4

6 910400100008  |Washer GB97.1-12-200HV AL REIGBIT. 1-12-200HV 2

7 910400500008  [Washer GB93-12 A EEIGBI3-12 4

8 910100400009  [Bolt GB5786-M12x1.25x25-8.8 | #2#2GB5786-M12x1. 25x25-8. 8 2

9 251044020064  [Chain bolt S HEAEM16x1. 5-90 2
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NOBLELIFTi#% /7 FE4P16-18N
254198501057 FFHMEL (Z&K4BHH)/Lifting cylinder (three stage full free)
FF5/NO 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
10 910100300053 Bolt GB5783-M12x45-8.8 IEH:GB5783-M12x45-8. 8 2
11 910401300020  |Circlip GB894.1-40 Hib FH 0 P4 B GB894. 1-40 2
12 940200500003 Chain wheel bearing 780708K-@72| 5% #¢ %l 7 780708K1- & 72x ¢ 30x21 2
13 A LH1223 chain LH12234% =05 2
14 A Split pin 2x32 JFE4S 2x32 2
15 251044020064 Chain bolt M16x1.5-90 BESIEMEM16x1. 5-90 2
o) 16 A Split pin 3.2x30 443, 2x30 2
0 '1 17 A Nut M16x1.5 FRTTHZ M 16x1. 5 2
g = 18 A Nut M16x1.5 I EEMI6x 1. 5 2
| .7075#“*” 19 A Piston rod W IENT 1
ﬁ 1 | 20 A Adjusting bushing 35.5x44xL1 P AE35. 5x44xL1 1
L ﬂ 21 A Circlip GIEZELE 1
[ i 22 A Seal ring 45x35x6 FLA % 1
= 23 A Piston e 1
E 24 A Copper bushing RS 1
25 A Circlip ]
4L 26 A Buffer ring LI 1
= 27 A Dust ring 7 2 el 1
] 28 A Seal ring T FH % 3 1) 1
A 17 29 A Guide bushing ERGES 1
31 30 A O seal ring 0% 55 k) 1
= L 31 A Guide bushing FHE 1
: NI +T" 32 A O seal ring OF % & [ 1
F’\n E 33 A Bearing 3530 ELZSER 1
34 A Cylinder A4 1
27 A Dust ring 5 20 [ 1
28 A Seal ring b % P 1
29 A Guide bushing ERGES 1
30 A O seal ring O %5 4 el 1
31 A Guide bushing S mE 1
32 A O seal ring 0% % 34 8] 1
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NOBLELIFTi#% 77 FE4P16-18N
254198501057 #EFFMEL(=HK 4L BEH) /Lifting cylinder (three stage full free)
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
33 A Bearing 3530 N 4K 3530 1
34 A Cylinder fAREN 1

=

A8
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NOBLELIFTi% 7

FE4P16-18N

254198501058 fHiA#lHHL/Tilted cylinder

YRAL /SN Name &K %1% /Remark
254120510001 Cylinder(TL)(6/10) T (TL) (6/10) 1 H<3700, Left
254120510002  |Cylinder (TL)(6/6) I (TL) (6/6) 1 3700<H<
254120510003  |Cylinder (TL)(3/6) AL (TL) (3/6) 1 5000<<H, Left
254120510005  |Cylinder (TR)(6/10) L (TR) (6/10) 1 H<3700, Right
254120510006  |Cylinder (TR)(6/6) T (TR) (6/6) 1 3700<H<

254120510007  |Cylinder (TR)(3/6) L (TR) (3/6) 1 5000<<H, Right
B 254198510006  |[Seal kits (tlited cylinder) SRS PR (ARHET) 2
1 A Grease mouth Z1/8 FEE R EMEZ1/8 2
A 2 254198520501  |Earring HIF 2
B 3 A Bearing GE30ES K17 il 7K GE3OES 2
A 1 A Circlip 47 P AT 2
: ‘ 5 A NutM14 dERIM14 2
% 9‘“@ 6 A Washer14 B 14 2
: 1. | 7 A BoltM14x55 U2 FEM14x55 2
: .15\6‘B 8 A Piston body assembly ey 2
; i 17 9 A Yx seal ring Y x 2 % 3 ] 2
9 : i ﬁ L 73, 10 A Support ring X AEID63x20x2. 5 2
\@ I 11 A Dust ring 5 21 P 2
10\§iB 18 4 12 A Circlip 52 147852 2
9. | 13 A Circlip el 2
1 14 A Catch 48x30x3 4 Fr48x30x3 2
15 A Useal ring 48x30x10 U 2 £ [ 2
0 16 A Guide sleeve IS EESS 2
17 A O seal ring 63x3.1 O %5 5} P 2
18 A Bearing 3025 AN 4l K 3025 2
19 A Cylinder barrel assembly ANEPSY5 2
20 A Bearing 3040 AN il K 3040 2
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NOBLELIFTi% 7

FE4P16-18N

254198501059 HiB% %% /Electric system

5 /N0 4RI /SN Name £ FK £7E /Remark
1 920200300009  |Micro switch RV-166-1C25 BT 1 JEZEH1Z0
2 910400100003  |Washer GB97.1-4-200HV P-4 BIGB97. 1-4-200HV 2
3 920200800013 Combination switch HEH xR 1
4 910200500038  [Screw GB818-M5x12-4.8 1247 GB818-M5x12-4. 8 4
5 910400500004  [Washer GB93-5 P I GB35 8
6 910400100004  |Washer GB97.1-5-200HV P24 FEIGB97. 1-5-200HV 8
7 922000100001  [Light PDL-LXZM-1 JTPDL-LXZM-1 2 HIRAT/
8 922000100002  [Light PDL-LXXD-1 JTPDL-LXXD-1 2 RTEE AT /front
9 920200200002  [Key switch KEYA FHRLIT R 1
10 920500100001  |Horn 125-DC24V WY\ 125-DC24V 1
11 910400100005  |Washer GB97.1-6-200HV P-4 [BIGB97. 1-6-200HV 1
12 910400500005  [Washer GB93-6 B GBY3-6 1
13 910200500051  |Screw GB818-M6x12-4.8 24T GB818-M6x12-4. 8 1
14 920200300004  |Micro switch RZ-15GQ22-B3 Eh T 3 % B i

921100100011  [Indicator 3501-12-80V X #3501 1 Curtis
921100100045  |Indicator IDD {XZR1DD 1 Inmotion
921900100001 | Transducer DC48V 24V B M 2EDCASVEE 24V 1

921900100004  [Transducer DC24V 5V B A8DC24VEESY 1

920200100020 Emergency switch SafEFFE 1

255033010001 Truck body harness(Curtis-4P25N | 4= £ 2§ 5 (Curtis—4P25N) 1 Curtis
255033010011 Truck body harness(Inmotio-4P25N 4= £ 2k % (Inmotion—4P25N) 1 Tnmotion
921000200067  [Charger SN48V55A(Chinese) 7t L R SNA8V55A (37 H) 1 400/450Ah
921000200068  |Charger SN48V55A(Asia English) |75 B3 #5SN48V55A (I %) 1 400/450Ah
921000200069  [Charger SN48V55A(Europe) 78 FL 25 SN48V55A (BR) 1 400/450Ah
921000200070  [Charger SN48V55A(English) 75 L 3 SN48V55A () 1 400/450Ah
921000200071  [Charger SN48V55A(Australian) | 75 1 22SN48V55A (L) 1 400/450Ah
921000200072  |Charger SN48V55A(America) 76 HL 25 SN48V55A (3£) 1 400/450Ah
921000200157  |Charger SN48V65A(Chinese) 7t HiL A SN48V6E5A (A H) 1 500Ah
921000200158  |Charger SN48V65A(Asia English) | 75 H1 2$SN48V65A (7 B%) 1 500Ah
921000200159 Charger SN48V65A(Europe) 76 HL 25 SN48V65A (FR) 1 500Ah
921000200160  |Charger SN48V65A(English) 75 HL, 2§ SNA8V65A (TE) 1 500Ah
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NOBLELIFTi#% 77 FE4P16-18N
254198501059 HiB% %% /Electric system
5 /N0 YmT5/SN Name ZFK BE/QTY & ¥E/Remark
20 921000200161  [Charger SN48V6B5A(Australian) |7 B 2£SN48V65A (37) 1 500Ah
921000200162  [Charger SN48V65A(America) 7t L BESN48V65A (3E) 1 500Ah
21 254133010004 | Total Cable LR 2R R 1
22 910200200058  [ScrewGB70.1-M8x25-8.8 I2£TGB70. 1-M8x25-8. 8 1
2 254133010001 Electric control(Curtis-4P18N ) A 204 (Curtis—4P18N) 1 Curtis
254133010002  [Electric control(Inmotion-4P18N ) | HE #5404 (Tnmotion—4P18N) 1 Inmotion
24 255033010005  [Cable-U2-35-6-8-1350 R Hi-U2-35-6-8-1350 1
g 25 255033010006  |Cable-V2-35-6-8-1300 R H-V2-35-6-8-1300 1
26 255033010007  |Cable-W2-35-6-8-1250 B H-W2-35-6-8-1250 1
27 255033010002  [Cable-U1-35-6-8-3100 2 4i-U1-35-6-8-3100 1
28 255033010003  [Cable-V1-35-6-8-3050 £ 45-V1-35-6-8-3050 1
29 255033010004  |Cable-W1-35-6-8-3000 Z4-W1-35-6-8-3000 1
30 920201000002  [Foot pedal JK231 JHIEE T O 1 1T/ drive
31 922000100003  [Light PDL-LXHW-2 T PDL-LXHW-2 2 JEH & /rear
32 922000100004  [Light PDL-LXJD-01Y ¥TPDL-LXJD-01Y 1 % R4T/caution
33 255033510001 Rear lever switch JE T IR 1 #2%E /optional
u 921700100005  |Accelerator FZ3-532-133 hns 28 FZ3-532-133 1 Curtis
921700100015  [Accelerator JCTH2-5L i 48 JCTH2-5L 1 Inmotion
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NOBLELIFTi#% 77 FE4P16-18N
254198501060 Hi%ZH 1k (CURTIS) /Electronic control element (CURTIS)
5 /N0 YmT5/SN Name ZFR BE/QTY & ¥E/Remark

254198033001 Controller 1232SE-5321(4P18N-T-|#z | #%1232SE-5321 (4P18N-T-H1P) 1 Plumbic

. 254198033002  [Controller 1232SE-5321(4P18N-T-| #2414 1232SE-5321 (4P18N-T-WN) 1 plumbic
254198033005  [Controller 1232SE-5321(4P18NLi-|#z4i#$1232SE-5321 (4P18NLi-T-HP)[ 1 LI+HP (4 H1+HP)
254198033006  |Controller 1232SE-5321(4P18NLi{ 45 41| 281232SE-5321 (4P18NLi-T-WN)| 1 LI+WN (4% F+WN)

2 920100400008  [Fuse box BX2081X 1% £1BX2081X 1

3 920700100005  [Contactor DC48C-SW200-262  |#:fuiss 1

4 920500100002  |Buzzer DJB-24B W\ RS 22 DJB-24B 1

5 922000100005  [Light SG252-24V $75G252-24V 1

6 920800100002  |Relay DC24V-HFV4 4k Hi 2$DC24V-HFV4 2

7 920100100014  |Fuse 500A 1% 22500A 1

8 920500100009  |Buzzer DJB-24B Y\ BN BLHYDZ-48V 1
254198033003  |Controller 1232SE-5321(4P18N-T-| 41| 22 1232SE-5321 (4P18N-P-HP) 1 Plumbic

0 254198033004  [Controller 1232SE-5321(4P18N-T-| #i| #£1232SE-5321 (4P18N-P-WN) 1 plumbic
254198033007  |Controller 1232SE-5321(4P18NLi-H 124 1232SE-5321 (4P18NLi-P-HP)| 1 LI+HP
254198033008  |Controller 1232SE-5321(4P18NLi-J i 2% 1232SE-5321 (4P18NLi-P-WN)[ 1 LI+WN
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NOBLELIFTi#% 77 FE4P16-18N
254198501061 H3%ZHf4 (Inmotion) /Electronic control element (Inmotion)
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark

1 920100400008  |Fuse box BX2081X PR £BX2081X 1
5 254198033009  [Controller ACS48S-350C-35P(4P 1|42 #£ACS485-350C-35P (4P16N-T-H 1 HP Motor
254198033010  |Controller ACS48S-350C-35P (4P 1| 1| $¢ACS485-350C-35P (4P16N-T-W 1 WN Motor
; 254198033011  [Controller ACS48S-350C-23P(4P 1|42 | £ ACS48S-350C-23P (4P16N-P-H 1 HP Motor
254198033012  |Controller ACS48S-350C-23P(4P 1|41 42 ACS48S-350C-23P (4P16N-P-W 1 WN Motor

4 920500100002  |Buzzer DJB-24B 1| W\ 1% 2D TB-24B 1

5 922000100005  |Light SG252-24V ITSG6252-24V 1

6 920800100002  [Relay DC24V-HFV4 4k H 28DC24V-HF V4 1

7 920100100014  |Fuse 500A 55 £2500A 1

8 920700100005 Contactor DC48C-SW200-262 BEf #RDC48C-SW200-262 1
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NOBLELIFT# /1 FE4P16-18N
254198501062 HHJFEESR AR /Power connector assembly
F5 /N0 4wA5/SN Name E4 B /QTY|  %&¥E/Remark
. 920400100014 Batteryconnecting cable REMA950| 22 4#i{4-REMA95017-01 1 Plumbic acid/
920400100022 Batteryconnecting cable REMA950| #2314 REMA95016-32 1 LI/#H
5 920400100011 Batteryconnecting cable REMA950 2z ##i{4-REMA95044-01 1 Plumbic acid/
920400100021 Batteryconnecting cable REMA950)] 44 £-REMA95043-39 1 LI/#HH
3 910400100005 Washer GB97.1-6-200HV V-4 BB GBI7. 1-6-200HV 4
4 910400500005 Washer GB93-6 AR B GBI3-6 4
5 910200200046 Screw GB70.1-M6x60-8.8 BZ24TGB70. 1-M6x60-8. 8 4
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NOBLELIFTi#% 77 FE4P16-18N
254198501063 42 Hi B AL E /Lithium Cell
5 /N0 4Rhg/SN Name &R BE/QTY  £&7E/Remark

A 254137011001 4P16N Li Battery (300) 4P16N£H FL 3tk (300) 1 1E4%/optional
254137011002  [4P16N Li Battery (400) 4P 16N HLIb (400) 1 %% /optional

| 254337012103  [Li Battery 48V-300(JN-A) £ H #148V-300(JN-A) 1 %% /optional
254337012104  [Li Battery 48V-400(JN-A) HH AL 48V-400(IN-A) 1 134 /optional
254336512112 |Lithium Charger ADY48V150A(380 41 H1 78 Fi %% ADY48V150A(400V 50 1 300Ah
254336512113 |Lithium Charger ADY48V150A(400 4 H1 7 L %% ADY48V150A(400V 5( 1 300Ah
254336512114  |Lithium Charger ADY48V150A(419 £ 1 75 4% ADY48V150A(415V 501 1 300Ah

5 254336512115  |Lithium Charger ADY48V150A(420 45 Hi 72 Fi %% ADY48V150A(420-520( 1 300Ah
255136512102  |Lithium Charger ADY48V200A(380 41 i1 75 FiL#% ADY48V200A(380V 50 1 400Ah
255136512103 |Lithium Charger ADY48V200A(400 44 1 7¢ FiL %% ADY48V200A(400V 50 1 400Ah
255136512104  |Lithium Charger ADY48V200A (415 4 H, 75 H1 2% ADY48V200A(415V 501 1 400Ah
255136512105  |Lithium Charger ADY48V200A(420 41 1 75 Fi %% ADY48V200A(420-520] 1 400Ah

3 910400200005  |Washer GB96.1-12-200HV K 4B GB96.1-12-200HV 4

4 910400500008  |Washer GB93-12 #3544 5 GB93-12 4

5 910200200097  |Screw GB70.1-M12x25-8.8 1247 GB70.1-M12x25-8.8 4

6 254323012001 Secondary weight st Pict 1
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